Parts
Manual

Models

7010 & 7016
Six Speed

Rt S s y 10 H.P. TRACTOR
Z MEG. NO, 1690333
16 H.P. TRACTOR

MFG. NO. 1690341

16 H.P. TRACTOR
W/AGRICULTURAL TIRES
MFG. NO. 1690425

16 H.P. TRACTOR
W/TURF TIRES

MFG. NQO. 1690423
AGRICULTURAL TIRES
MFG. NO. 1690304

TURF TIRES

MFG. NO. 1690319

42" ROTARY MOWER
- MFG. NO. 1690271
PRINTED IN U.5.A. 48 ROTARY MOWER
g2 MFG. NO., 1690272

Dimplicity



Product Idenlification:

When crdering pars, keep your products serial number and manufacturer's number in mind. Variations may occur in
2 part between early and later model products, causing the product serial number to te listed in the parts description

whenever thaese varations occur.

Record your LD numbers here for quick, future reference.

Praduct Mig. No. S/N

Ablentipn:

Mower Mig. No. — S/N

Standard torques appearin a chan at the end of the manual, while important individual torques are given on specific

paris drawings.

CRITICAL and MAJOR notations point oul important facts or instructions which relate to personal safety and proper

machine operation. Any CRITICAL notation

which may appearin this book, pinpoinis characteristics which, if
not properly followed, can create a safety hazard. Any MAJOR notation

which may appear in this book, marks

charmcteristics which, if net properly followed, may result in operating faflure, shortened product life, or greatly

reduced quality of the unit,

For your convenience, assembly notes are included in parts drawings to assist in repair and assembly of unit.

NOTE: Specilications may change without natice,

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simpliclfy products will help the owner exiend the life of his equipment.

OILS - SPECIFICALLY ELENDED OF HIGH QUALITY BASE
- DILS & ADDITIVES.

Special Werm Gear [(Roticul} Qi) for use in all tillers and
snowthrowers with worm gear auger drive. Required for
pratection of brass gaars and rmating parts. Case o 12 Quarts,
Part £1685100, Individual Quarts 318065,

MulE-Purpoze Hydraulic/Transmissien Oit for use in most
bydraulic applications, and hydrostatic and gear
sransmiszions. Specific Simplicity applications: All hydro-
static transmissions, all bevel gear casas, all Broadmaor,
Landlord, Sovereign, 4000, 6oL, 7000 transmissions {except
Peerless Gear Transmissions). {Not used in SunStar tractor
transmission.) Case af 12 Quarts, Part #1885516, 2°& Gallan
Container, Fart #1685539.

2-Cydea Engine Oil, 2 premium lubricant for all 2-cycle air-
cooled engines. Case of 32 Part #1685517.

SAE 5W 30 SF/CD Cold Weather Englne Oil for use in all four
cycle and diesef engines at 307 temp. and under. Case of 12
_ Quarts, Part # 1685576,

SAE 15W40 SF/CD Engine Oil for gas and diesel engines,
warm weakther: seg engine manufacturer recommendations.
Cage of 12 Quaris, Part #1685554.

Grease Gen Xit has 12" flexible hosa to get into tight spats
with ease. Kit contains: gun and 1-8 oz. iube of grease, Pard
#1685510. For replacement tube, arder Part # 103077,

Poeumatic Tire Seal, seals ali leaks including baad leaks and
punctures up to 316 inch diametars. Prevents flals for tread
life of tire. Available in following amdunts.

Case of 12 - 11 Oz Tubes 1685537
Case ol 253 - 11 Oz. Tubes 1685525
5 Galten Pail 1685527

Tauch-Up Paint keeps egquipment in showroom condition

Daubbers
Spray Cans Quaris $2/Cin.

*Simpligily Orangs - 103262 | 1685037
(12 cans/t1685179)

1585520 - Mixed
{6 Simp. Qrange,
6 While)

*“Classic Drange - 1685558 1685560 1685562 - Mixed

{12? cans/16B5558) {6 Chassic Orange,
£-wWhite)
VWhite 103049 1685032 1635562 - Mixed

{12 cans/1635178} f8-Classic Qrange,
&-White)

1885520 - Mixed
(6-Simp. Orange.
G-while}

Black - 1885551 NA. M, A
112 Cans/1685552)

*For 1977 theu eardy 1985 products.

|_ **Far producis praduced after 12/1/85.

Simpifeity Dasigner Seat Covers ard double stitched, easy
care vinyl. Keeps new seals new, makes worn ssats [ook new,

= Small Cover for 4004, 5000,

& 5100 Tractors 1685540
= Large Cover for 6200, 7000 &

9000 Traciors 1655541
= SunSiar Seat Cover 1685577

Extend Equipment Life - Use Only Genuine Simplicify Parts



Table of Contents

FRAME & FOOTREST (7010 & 716}

................................................. 2
WHEEL, AXLE & STEERING {F0M0 & 70T8) .. ..c.vioitroremrantorsncesomnnninnnransas 4
ENGINE & DRIVE SHAFT {70108 TOTB} .« o0t etee et e e et e e et et e e e e aeians 8
DRIVE & CLUTCH {ZOT0 B 70T6) oo et ettt e e et e et e e eamn s eaaeenmcsanmeann, 10
BRAKE {7070 B Z0TB] oo ettt ettt e aen e e e e s vam et et e e 12
BRAKE LINKAGE {TOTO & 7D18] .. v it e vin e eeane e e e aassrcnaaanecnannisrannnnn 14
TRANSMISSION {Z0T0B FOTB)  ve vt s vransms s s ameasmraamatranacneeaasnterrnnenns 16
TRANSMISSION, BRAKE, DRIVE & CONTROL {7010 & 7016} ..ottt ee e e 20
P T CONTROL {Z0T0 8 FOTB) .t o o te et e et et e e e et e e e et e e eeeae e 22
P .0 CONE CLUTCH (7010 & 70T8) . or ettt ie e ottt caa et e amae e eaeeanenn 24
LIFT LEVER B CABLE [FO10B 70TB] ..t vvvae e cme cmmanm s avnmmartnsannasennsssnn 26
BEVEL GEAR & SIDE PLATE {70108 TOUB} . o\ ot e s e aete e e enaree e or e 28
DRAW BAR (7010 & FOT8)  o. i et ot ottt e et et et e e et et e e s 30
REAR AXLE & DIFFERENTIAL (70T0 & 70TB) «oenmet it iinrarieeinaneeamneecnnnecinnn 32
ELECTRICAL {0T0) ottt e e ae s ee e am e e e m e e e e e eeanenns P 34
ELECTRICAL {7018] . oe ittt ien ettt aasens et e ame et e e tbe e aia e e emaeaaenns 36
DASH GROWUP {FOT0 & FOTB) .ot et eee ettt e e e et e ar e it e tsrmaranr et onmanssnanens 38
HOOD & LIGHTS {70T0 & T0TBY .. oo oot e et tsr s nemesaaase saanmssaaassmneasannenes 42
SEAT & SEAT DECK {7010 & 208} - .ttt it v aatnasme e amtsre i asnmaancnsanneenn 44
TIRE & RIM GROUP {Agricultural Tire] .. ... ... i i i cia st ssaaaaamnes » 46
TIRE & RIM GROUP {TUEF TIT€)  « o ot ot e et et e et e e e e ce e amae e eiam s nsramarernnnn 45
HOUSING & ARBOR (427 MOWER] ...ttt i itat et imcren e arimnatannaneenantannnn 48
COVER & BAIL {42 MOWER b ot e it ot ot e et e e et e e et et e tat et asnasesnmnaens 50
HEIGHT ADJUSTING & ROLLER (427 MOWER] ...t it e ii et e e et creiiaennens 52
DEFLECTOR. STONE GUARD & ROCKER ARM (42" MOWER). .........viiieareinanaonass 54
HOUSING & ARBOR (487 MOWER ] o .ttt it e cra et ssmsanaraseeamneaaaanans 55
COVER & BAIL {48 MOWER) . .o\ o oottt ot vm e s et as e naa e tarsrammeaearnamaaaness 58

HEIGHT ADJUSTING & ROLLER (48" MOWER} .- - - i e a e e 80
- BEFLECTOR, STONE GUARD & ROCKER ARM (48” MOWER)]
STANDARD HARDWARE TORQUE SPECIFICATIONS

1



Group 981625

Bimplicity

Frame & Footrest Group (7010 & 7016}

POSITION LEVER ASSEMEBLY (17)

TO ALIGHN WITH QUADRANT.

FILL SFACE IN HUB WITH 217642
WASHER AS REQO. TIGHTEN SET-
SCHEWS [22) AFTER LIFT LEVER
{SB0OLTED 7O LEVER ASSEMELY.
(REFER TD 951140 FOR LIFT LEVER!

USE STANDARD HARDWARE
TORCUE SPEC. NO. 173209
UNLESS DTHERWISE NOTED.

FOSITION SHAFT ASSEMBLY 1663168 BY ALIGNING LEVER
ARMWITH CENTER OF LIFT CAELE PULLEY BRACKET ON
LEFT HAND SIDE OF FRAME. SECURE SHAFT ASSEMBLY
g!zl:]rlhgﬂli WITH SET COLLARS 157524 AND SETSCREWS




Mfg. No. 1680333, 1690347, 1680423 & 1600425

Frame & Footrest Group (7010 & 7016)

Eimplicify

Rt Part
o, N, Oty Serial No. Description
1 1665256 1 (D000 1 REAR FRAME ASSEMEBLY
2 1nzn 1 [OOCHN0}-{ 1 FOOT REST, ALH.
3 176528 i {DOD00H-1 } FOOT REST, LM
4 920562 ] {00000 -{ ] BOLT, Carriaga, BF16-18 x 374
-] 821332 2 1CO000)-[ i CAPSCHEW, Hex Hd., 51618 x 3/
4] 917356 g Q00001 1 LOCKWASHER, 516
T 917372 B (OG00M-1 } NUT, Hex, Full, 5/16-18
g 520470 2 [O0E00) - [ ¥ MUT, Speed, Tinn,, 5716-18
k| 1657472 1 100000 -[ I FOOT PEDAL ASSEMBLY
10 108419 2 (O] 1 BUSHING
11 157300 1 {0QD00-1 } ARM, Pedal Foot
12 917378 1 {00000) - 1 WASHER, 3r8
13 Q16965 1 10000q)-| i LOCKWASHER, 3/8
14 916250 1 0011 1 NUT, Hes, Fyll, 3/8-18
15 1715593 1 [0 - ] FROMT LT LEVER ASSEMEBLY
16 16631168 1 JOCHEM 1 LIFT EHAFT ASSEMBLY
17 157625 T [CRDO00)- H 11FT LEVER ASSEMELY
13 1705975 2 (OO0 } REARING, Lift Lever
18 157624 ] (GO0 ] SET. Callar
20 028708 2 100000} I SETSCREW, Cup P1., 5/16-1E x 378
bt | 167652 4 10000} 1 KEY
22 H28734 9 {00001 } SETSCREW. Spe. Hd_, B/i6-1B x 14
23 8215877 2 {000 -{ ¥ CAPSCREW, Hex Hd., 5/16-18 x 1-1/4
L 917368 2 OG- ] LOCKWASHER, 5716
25 MTIT2 2 (000 )-F 1 HUT, Hex, Full, 5/16-18
26 1653BT7E 1 {00011 1 BEARING, Fivaot
27 923727 2 (OO0 - b CAPSCHEW, Whiz, 3/8-16 = 1-1/4
2B Q2E3IGZ 2 (GOC00)-| 1 NUT, Flange, 35816
a a2 4 (L0001 1 CAPSCREW, Hex Hd,, 7116-14 x 1.5/2
jeio] 913199 4 {0000 -1 } LOCKWASHER, 7716
31 185577 1 {0000} 1 DECAL. Parking Brake
22 176322 i [ODOD0-§ ¥ PLATE, Sefety
33 1531656 1 (OO0 H DECAL, Simmpliciy
31 174954 1 0Q00m-{ 1 BECAL. Cluteh
35 174662 1 (s, rinulsj M| ] BLISHING

10478



Group 8817147 DR1457G

Kimplicity Wheel, Axle & Steering Group (7010 & 7016]

NOTE: USE 5TANDARC HAADWARE
TOROUE SPEC. WO 173208 UNLESS
OTHERWISE NOTED.



Mfg. No. 1650333, 1690341, 1600423 & 1630425

Wheel, Axie & Steering Group (7010 & 7016}

Bimplicity

10478

Raf. Part
Mo, Mo, Crry. Serial Mo, Dezeription

2 158306 2 {00000 } VALVE STEM & CAFP

5 154393 4 1BO00-{ ¥ CUP, Bearing {70410 Oniy}

7 171376 2 [le.nanal B 1 WHEEL & TIRE ASSY

B 154426 4 (O - I CONE, Bearing

k| 171375 4 {CHORCR0N ] -1 H SPACER
10 1168 2 {OD00] - 1 SEAL
11 801010 3 (00000 } COLLAR, Sex
17 928691 2z OG- ] SETSCREW, 5q. Hd., Cup Pt., 5/16-18 x 516
13 1654487 2 (LR 1 CaP. Hub
14 1M7Fa 1 (IGO0 -( 1 SFINDLE ASSY, LH.
15 108181 3 {90000 1 WASHER
16 170298 1 (oDnon] { } ARM, Steening, LH.
17 157427 2 |OO0CA)-{ } KEY, Squar
18 o257 2 (003001 i SETSCREW, 5/16-18 x 112
18 157454 1 (00000 I SFIMNDLE ASSY, RuH.
20 20851012 b {00000 -1 1 WASHER
21 92774 1 1000001 1 “E™ AIM{G, External
27 5274649 1 [0OO00) { 1 CAPSCREW, Hex H4,, 17213 x 2-1/4
24 913431 2 OGL-{ } WASHER, Plain, 1/2
24 157618 1 (00000N-; ] SPACER
25 30548 1 LOCOG0N-1 I LOCKNUT, Hex, 172-13
26 512744 1 {000 -{ 1 MUT. Jarm Hex, 1/2-13
27 1680553 1 {00000} -{ } FROMNT AXLE ASSY -
28 154285 4 (00000 ¥ BUSHING
= 9146387 3 L e ) B 1 EITTING, Grease
30 1574939 1 (OO [ I TIE ROD ASSY
31 152117 2 tale o H SEACER
32 921210 2 (OO} } CAPSCRAEW, Hex He,, 318 = 1-1/4
23 157490 Z [OCOC0-[ ¥ TIAE, 16 x 6.50-8, Gondyear

1605365 ? L0000 -{ ] TIRE. 16 x 5.50-8, Carliske

34 917378 z {000 -{ } WASHER, Plain, 3/8
35 930651 2 {00000) - ¥ LOCKMNUT, Hax 2/8-16
26 1MB30 1 (00000 ¥ LIN¥, Drag
a7 164272 2 VOO0t I JOINT, Bail
38 919262 2 {DCRHH-{ 1 MUT, Jam Hex, 1/2:20
39 930245 2 { D000 -{ 1 LOCKNUT, Hex, 11220
Al 111832 1 {00000 } STEERING HOUSIMG ASSY incl. Rel. Wo's 41, 42 & 43}
41 \ i [U el 5| 1 HOUSING, Sieering
42 170882 1 D01 1 BUSHING
43 104258 2 {0 -{ 1 BEARING, Needis
a4 170949 1 {ERI000) o } STEERING ARM ASSEMEBLY
45 170987 1 [O0000)-{ ¥ GEAR, Bavel
48 913420 1 1000004 1 WASHER, Plain, ¥/1E
47 924058 1 LO0000-1 1 LOCKMUT, Hex, /1614
48 1HOZ0 1 (M- } SHAFT, Steering
449 910224 1 {0000 -{ } KEY, Woodruff. Mo, 6, 5/32 x 578
[2.] 170988 1 {0000 1 FIN1OMN, Beyel

HOTE: PARTS REF. NQ. 51-73 CONTINUED
0N THE FOLLOWING PAGE.



Dimplicity

Mig. No. 1830333, 1690347, 1690423 & 7680425

Whee!, Axle & Steering Group (7010 & ?E?Ié}

1078
Rat. Fart
Ma. N, Ory. Sarial Na, Deseription
81 1802155 1 000K} ¥ “E"RING
52 111D 1 O00Aa- 1 PLATE, Steering
63 420415 2z {00000 -( I CAFSCREW, Hex Hd., 3/8-16 = 1-1/4
- g928731 K {00D00] - 1 LOCKNUT, 3/8-16
&6 BFRTI4 1 D000 ¥ SETSCREW. 5q. Hd. 5/151& x 1)4
g7 154264 1 (G000 1 RING, Retaining
3 168223 3 [l e ) B 1 WASHER
£Q 1606342 1 {30000 ] WHEEL, Steering
2] 91877 1 {000 - I CAPSCREW, Hex Hd,, 51618 x 1-1/4
B1 929007 1 (L0000 I LOCKNUT, Flange, 5/16-18
B2 1734317 z {000 - i WHEEL & TIRE ASSEMBLY {7010 Only)
173452 2 (Qo0e0)-{ 3 WHEEL & TIRE ASSY, (1600423 Only)
1BSTTSZ 1 {200Q00}-( ] WHEEL & TIRE ASSY., A.H, {16804%5 Qinlyy
1657753 1 L Lalila] 1 WHEEL & TIRE ASSY.. L.H. (1590425 Only)
&3 157008 2 O00001{ } TIRE, 23-8.50 x 12, Goodyear {7010 Qnly)
1605065 2 (00000 [ } TIRE, 23854 x 12 Carfisle (7010 Oaly)
1605067 1 {0000e)-{ H TIRE, Turt, 23-10.50, Carlisle (1680423 Only}
1664215 1 {oooo0)-{ 1 TIRE. Turl, 23-10.50, Firastone (1530423 Only)
1657694 1 {00000]-( 1 TIRE, Ag.. 23-10.50 {1690425 {inly)
64 157602 2 {OCHRHT- 1 TUEBE {7010 Only)
157638 2 Ly elee B } TUBE {7016 Only)
.66 1123583 2 [ OO0 1 STEM & VALVE CAFP [J010 Oniy)
&5 173430 2 (OORO0)-{ } WHEEL, Orive (7010 Only]
&7 B2GT100 0 (OOG00]-{ ]' BOLT, Hub
63 163247 Z 100000-{ } TUHE, (TO16 0Ny}
65 171377 2 {DRO0Q]-{ 1 WHEEL ASSY [(J01E Oniy)
Fid] o1737d e [{HHLE L H WASHER. Plain, 3/8
71 916965 3 {00000 -{ ] LOCKWASHER, Spring, 348
72 9215865 1 [CRIQCH] - [ 1 TAPSCHREW, Hex HA., 3816 x 374
73 SZ18EE 2 (W0 } CAPSTHEW, Hex Hd,, 3/8-16 x 7/8

NOTE: FPARTS REE. NO. T-50 FOUND ON
FRECEDING FPAGE



Group 9817147

o0 ® P

2871466

WHEEL, AXLE & STEERING GROUP

Torgue to 13 Ft. Lbs. Min. {2 Places).

930633 Nut — Tarque to 4060 Ft. Lbs. {2 Places). @

Torque to 15-22 Ft. Lbs. {2 Places].

. Timing marks on pinion 170988 and gear 170987 must be in line, /&H

Do not brush grease on tooth surfaces of gear and pinion.

E. Torque 16-21 Ft. Lbs.

Remove backlash in assembiy by tuming capscrew 917400 until backlash is
set and iock by tightening locknut 928731 against plate 171000,

Tarque 25-33 F1. Lbs.

Torgue nut 930648 to 80-100 F1. Lbs. Lock nut in glace after torquing by
holding nut 830648 and tightening jam nut 913744 to 45-85 F1. Lbs.

Axle assembly 1652104 must pivat freely after assembly. <I’E|

Assemble items on front spindle in order listed.

. 171375 spacer

. 170168 sea

. 154486 bearing

. Wheel & Tire Assemnbly

. 154486 bearing

171375 spacer

. 8021010 Collar & 928641 setscrew — Torgue setscrews 10 9-10 Ft. Lbs. Min.
. 194487 hub cap

Apply lithium grease to bearings 1544886 at time of assembly. After assembly G‘a

v o oD o

is complete, bearings must rotate freely without and play.

Hotd ball joints when tightening jam nuts {2 Places).

NOTE: Adjust length of drag link assembly 1650571 by positioning em_:! hatl joints
5o that front wheels wil be in the straight ahead position when the steering gear arm
is pasitioned at approx. 19° as shown. The steering wheel mounting hole § is to be
parallet to fore and aft § of tractor.

NOTE: Tire pressure as received from vendor = 20 P3| Min. at time of assembiy.

M. Use standard hardware torque Spec. No. 173209 untess atherwise noted.

Apply grease to spindle bearings (2 Places].



Group 981173 8581609

implicity Engine & Drive Shaft Group (7010 & 7016)

N T T TN

HGTE: USE STANDARAD HARDWARE
TORQUE SPEC. NO. 173203 UNLESE
OTHEAWISE NOTED.



Mfg. No. 1690333, 1880347, 1600423 & 1690425

- -
Engine & Drive Shaft Group (7010 & 7076) Bimplicihy
/78
Buf. Part
Na. No, Chy, Sarial No. Drazcriprtion

1 . 1 [OOEHD- 1 EMGINE, 10 H.P., Kohler

2 1606452 1 {OOCH-1 } ELBOW & NIPPLE ASSY (7016 Only}

] 154378 1 (000 } LOCKMUT {7016 Only)

4 170456~ 1 {0001 1 MUFFLER

g 171880 1 lale e Hi | J STRAF, Muffler

B 172061 2 {0G000)-{ 1 CLAMP, Mouffler {Cluan. 1 used an 7016 }

7 433689 1 [OD00a)-( ] CAPSCHEW, Hex Hd., /1618 x 1-12 {7010 Onlyl

8 ®17356 4 (BO0o0H- ! LOGKWASHER, 5716 (Used on 7015 Only)

9 8275337 3 (D004 ] LOGKNUT, Hex, Flange, Whizlock, 5/158-18 (Quan. T used on 70101
10 521989 4 {QOCHMON-{ 1 CAFSCREW, Hex Hd. 316 x 1102 [Cuan. 2 used an 7016)
11 172465 2 [v.sle LI } CAPSCREW, Rect. Hd, 3/8-16 x 1-5/6 {7016 Onlyl
12 |T7ITE 5 000N 1 WASHER, 378 (Qwan. 4 used on 7316}

13 91 EZES 13 {00 H LOCKWASHER, 378 /Quan. 12 used on 7016 }
i4 516850 8 {0000 - b MLFT, Hex, 3/8-16
is 172323 ] [OG00) -{ i DHIVE SHAFT ASGY
16 173026 2 (OO0 1 COUPLING
17 1722684 1 (ODD0gH I FLAMGE, Drive Shaft
18 157427 1 (D000 § 1 KEY. Drrive Shaft
19 924624 1 FO0000)-1 ] SETSCREW, 3E-25 = 3/8
20 022130 2 100003 ¥ CAPSCREW, Hex Hd., 3816 x 2-114
21 920415 G L CE000-{ } CAPSCREW, Hex Hd., 375818 x 1-1/4
22 157424 16 (DO000)-1 1 WASHER, Special
3 1656397 32 [CHOH01-[ ¥ SPACER
24 i {00003 1 ENGIME, 16 H.P., Briggs & Stratton
25 1663508 1 (0on01-| ] SUPPORT, Mutfler (7016 Oniyl
26 1657043 1 (DODGH)- ' BRACKET {7010 {inly )
L 1661474 T VOO0 1 ELBOW (7010 Only)
28 9213966 1 ROQOOON-§ } CAPSCREW, Hex Hd_, 37816 « 78 17012 Caly)

&, When muffler is zsembled ooto engine, exhaust pipe must Line up with

hole in sige of hood,
B. Choke button ta be pushed in pn dagh and choke lever on carburetar
to be in open posTtinn before dghtening tlamo bobt.
C.  Tighten setscrew after drive shafr azsembly has been secured 10 sngine

flywhee! adaptar.

Lsa standard hardware torgue Spec. Mo, 173209 unless otherwis noted.

THROTTLE ADJUSTMENT (7016

—

s W N

Flace throttle lever on dash in full throttle position—up and forward ageingt stop-
Install end of thottle control cable wire into engine thrattle control rad.

Raise engine throfile rod until fower adjusting nut is agadrst son,

Hold lower adjusting mut up against stop and secure ceble clamp.

Move throtte control lever thrugh full range and back o full thrortle position
o check adjustment.

THEOTTLE ADJUSTMENT {FQ108

Insert throttle cable wire into speed control brackat oo engine

Wirth throitle eonreal in full throttle position {lever up and forward egaingt stopl,
ang engine spead contrml bracket rotated wwards the mar against the high speed
stop, secure throtile cable in place with engine throttle cabls clamp-

Meve thrattiz contral lever through futi rangs and back to full throttie positian
1o check adiustment-



Group B321323-

Elmpﬁﬂ'lq Drive & Clutch Group (7010 & 7016)

13
TIGHTEN NUT UNTIL FRICTION
CAUSES SLIGHT RESISTANCE TC
PIVOTING MOVEMENT ON FORK (11}

11

PLAGCE ARM 115} AGAINST OUTSIDE OF
SIDE FLATE, ADJUST SHIFT CaM LEVER
11E} TO SLIDE IN CONTACT WITH L.H.

SIDE OF GATE FINGER {ON SIDE PL.)

MUSET NOT BIND. TIGHTEN SETSCREW (18},

30

@—’H 31//9

&S——-1

FLACE CAM LEVER (16} UNDER GATE FINGER {ON
SIDE PLATE!. ADJUST EDLER PULLEY (19) tNSLOT
TO CLEAR UNDERSIDE OF OUTSIDE BELT (29 BY
2125 INCH WHEN BELT 58 HELD DOWN DN FRONT
AND REAR RETALMERS {26) - (28).

7 n
1
P2
o
28 ] L e 7
.‘% 3
I
I by
e APPLY TALCUM TG
i P, BELTS BEFORE ASSY
L 1

24

USE STANDARD HARDWARE
TOROUE SPEC. M. 173208
UNLESS OTHERWISE NDTED.

10



Mig. No. 7690333, 1650347, 1650423 & 1690425

Drive & Clutch Group (7010 & 7016) Eimplicily
10/78
Ref. Part
Na. No. Gty Sarial No. Deription
1 1556454 1 [OOD00 )1 I CONTROL LEVER ASSEMBELY
2 172028 ] 10000 - 1 KMNGR
3 102415 2 (D000 -{ 1 BUSHING, Flanged
4 164123 1 {00000)-{ I LINE
5] 917378 1 [ OODD0)-{ } WASHER, 3/8
B 916965 i [ OQO - ¥ LOCKWASHER, /8
7 S1g950 1 1O0D0EH-E I NUT, Hex Foll, 3/3-18
g8 1656457 1 10000034 1 CONTROL ROD ASSEMBLY
g 1GAB 72 ] (00000 [ ] PIN
10 Sig447 1 (D000} ] PN, Cotter, 3137 x 3/a
11 1606567 1 {00000}-{ ¥ FQORK, Shik
12 oZavea 2 {00D00)-{ 1 RING, E
i3 G2AT i (DDO0a)-{ 1 CAPSCREW, Hex Hd,, 3/8-16 x 2
14 930651 2 LOO000- H LOCKMUT, Hex, 3fB-16
15 1607025 1 10001 1 IDLER ARM ASSEMELY
16 16807026 ] (OO -{ 1 CAM SH{FT LEVER ASSEMBLY
17 8oE1 1 (00000] { ¥ KEY, Woodruff, Mo. 5 178 x 5/8
1B 928503 1 {E0000- } SETSCREW, Sq. Hd., 1/M4-20x 1/4
18 1606654 1 {OOHMI}-( 1 FULLEY (ldier)
20 917542 2 [ OO0 - I WASHER, 5M16
21 S30B47 1 (D001 1 MLIT, Fal
e ] 9331048 1 LOGO0-1 H BOLT, Carriage, 3/8-16 x 1-1/4
23 1606565 1 000301 1 JAINT, Ball, DB, Engt
4 1657516 1 {E000GH1 H WASHER
25 S26551 2 [OOo00)- ¥ LOCKNUT, Hex, Full, 511623
26 1657077 1 [O0OG)- [ } BELT RETALNER ASSY
27 924856 3 [OCOCHD-{ 1 SCREW, Taptite, 5M16-18 x 112
bz} 1657548 1 [0 1 AEAR RETAINER ASSY
| 1507567 2 (OO0 ¢ } BELT, “V", Drive
30 171550 1 (OO I SHIET ROD ASSY
31 164150 1 (00003 H HANDLE, Shift Rod
32 1857020 1 {00001 1 ERIFT ROD GUIDE ASSY
z3 G930570 1 (Q0000) -{ 1 CAPSCREW, Hex Hd,, 511618 x 1-1)2
34 aziag2 1 1000G0H-{ ) MUT, Hax, Full, 51618
a8 ey N | 1 sl ey R 1 CAPSCREW, Hex Hd., 1/4-20 x 3/4
36 9165684 1 § Q00001 } {OCKWASHER, /4
37 neEs22 1 { DR 1 HWUT, Hex, Fytl, 1/4-20
a8 171522 1 [GOOna-{ ) SWITCH, [nterlock

H



Groug BEIS2Z

implicify Brake Group (7010 & 7016)

ADJUST TRANSMISSION BRAKE AS FOLLOWS:

A. PLACE 030 SHIM BETWEEN CAM LEVER IREFER TO 981323)
AND GATE FINGER |10OM SIDE PLATEDL

E. ADJUST AND SET PARKING BRAKE {REFER T 9871139].

C. RUNBRAKE ROD ADJUSTING MUT {15! IN UNTIL IT CONTACTS
BRAKE BAND {FINGER TIGHTI PLUS 1/2 TURN {2 FLATS ON
NUT], THEN TIGKTEN LOCKING NUT (151

OEPRESS SRAKE/CLUTCH PEDAL UNTIL BRAKE
15 ENGAGED AND HOLOING. TIGHTEN NUT (10
UNTIL SFRING (13) 13 COMPRESSED SOLTD -
THEN BACK OFF .19 INCHES, THEM TIGHTEN
LOCKING NUT {10},

COMPRESS TO
1.38 INCH

12



Mtg. No. 1690333, 1690347, 1650423 & 1600425

- -
Brake Group (7010 & 7076) Kimplicify
10478
Ret. Fart
Mo, Mo Oty Serial No. Dazcription
1 174896 1 1000003 X SPRING
2 1657545 1 G000 ] STHAP, Pulley Brake
3 1610630 1 {O0000]-{ } BRAKE, Shaave
4 926267 1 (000001 } SCREW, Machine, Mo, 10-24 x 5/
5 17365 1 00000 ) LOCEWASHER, Mo, 10
3 Q16521 1 L0 1 NUT. Mex, Full, Na. 10-24
7 1610703 1 {00004 ! SPRING
: 818355 1 {00000}-{ ! CAPSCREW, 51618 x 2-T/4
9 917377 1 LO0000)-{ } WASHER, 1/4 5td,
10 Q13372 2 00000 (. ¥ WUT, Hex, Full, 5/11&18
" 1508621 1 00000} ] PULLEY BRAKE ROD ASSEMELY
12 19315 1 CO000 - 1 PIN, Cotter, 332 x 112
13 157041 1 {00000 | SPRING
14 172722 1 O i ! ROD, Brake
15 OTEDSD 2 {00a00!-( 1 NUT, Hex, Full, 3/8-16
16 923367 z [00000)-{ ] LOCEMNUT, Hex, S/16-18

13



Group 881 139-

Kimplicity

Brake Linkage Group (7010 & 7076}

AFTER IDLER TO BELT ALLUSTMENT 15 COMFLETE,
(REFER T 9871323 SHIFT IDLER PULLEY TQ HIGH
ARANGE BELT &% ADJUST STOP NUTS (31 TOCLEAR
AROD GUIGE (10) BY 375 INCH WHENM CLUTCH IS

EMGAGED. ,

ﬂ@ ot [ —

3
TIGHTEN LNTIL SNLIG,
BLT FREE TO FIVOT
2
8
"!Fl""-‘|b A

— o

&

TO ADJUST PARKING BRAKE, 2
TIGHTEN ROD END (5] UNTLL
LEVER 14) SNAPS OVER CENTER

—

1

AND PULLS BRAKE BAND TIGHT : G BLT FREE
AGAINST DRUM. TIGHTEN SAM i ydicd
NUT (3) AGAINST ROD END (5).

i



Mig. No. 16901333, 1690341, 1600423 & 1690425

Brake linkage Group (7010 & 7018)

K impliciiy

10/78

Ref. Part
No. Mo Gry. Serial Mo, Description
1 174703 1 (CHAOO0-[ 1 PARKING BRAXE ROD ASZEMBLY
2 92332 3 {O00H-§ } LOCKMUT, Hex, 312-1B
3 Q17372 3 (00D0G)-{ 1 MUT, Hex, Full, 39218
a 173108 1 130000} ! LEVER, Parking Erake
5 11884 1 (CX000 - } EMD, Aod
G 25771 1 [ OO ( ¥ CAPSCHEW. Hex Hd,, 25040 x 1.00
7 B23IER 1 Howali DR H LOCKNUT, Hex, 250-20
] 121037 2 100000} 1 SPRING
b | 1B56455 1 {00001 1 CLUTCH & BRAKE ROD ASSEMELY
10 164054 1 [OO000 <[ ] ROD GUIDE ASSEMELY

15



Group 887327

Transmission Group (7010 & 7016)




Mfg. Wo. 1620333, 1680347, 1680423 & 7680425

Transmmission Group (70710 & 7016)

Kimpliciry

No. M. Oy, Serial Np, Degeription 10/78
1 164225 1 VODDERN-L 1 LOVER, Gear Case
2 108202 1 {DO000T-{ } BEARING, Ball
3 154257 1 {0CO00}- } BEARING, Needle
4 154255 1 {00000} -4 ! BEARING, Meedie
5 154271 1 OO - ] BEARING, Neadls
& 154537 1 O0CH0N-{ ] ROLL PIN ASSEMBLY
7 157620 1 (00ENM0] -{ } BEARING, Needle
2] 1E4064 1 (D000} ¥ RING, FArtaining
L] 164734 1 {0C000)-{ ] GASKET, Gear Case
10 201653 3 [OO0CH -1 H PLUG, Fipe, Sq. Hd., 3/8
11 118462 1 (MR- } PLLIG, vant
12 157516 1 C0E0N-{ 1 GEAR CASE ASSEMALY
13 121084 2 (00000) -{ } SPACER, OIFf,
14 1542567 1 {00000} [ ¥ BEARING, NMeedle
15 154253 1 {OC000}-{ ] BEARING, Meedle
16 154258 7 {OODDG)-I ! BEARING, Needle
17 818113 z {000 - i #IN_ Spnng, 38 x 1
18 167619 2 (0000 -1 1 SEAL, GQit
19 164251 1 1 DO000)-{ } SUPPORT, Switch
0 921333 15 {00001 ] CAPSCREW, Hex Hd_, 5/16-13 x ]
21 917366 16 (OO0 -t 1 LOCKWASHER, 5/16
23 a37231 2 (00000 - I SETSCREW, Sop. Hd., 6M6-18 x 1/2
23 154045 1 [ OO0 -1 } GEAR, Drive
24 1540596 2 1D0000) - } KEY
5 154268 2 A00000) { ] RIMG, 5nap
bl 164222 1 {DCH000] -{ 1 TUBE & BLISHING ASSEMBLY
27 154093 1 {000001-{ 1 SPACER, Axle Tube
o 15402 1 [ OOBO3-1 H PINIDN, 3rd IRtesm.
o] 10224 2 SOOD00-{ ] KEY, Woodrufl, No, B
30 164051 1 IROT001-{ ] GEAR. 3rd Interm,
n 154266 2 {DR00}-{ ] RIMNG, Retainiog
3z 154091 1 {1004 ! SHAFT, 3ed Interm.
o= 172978 4 (OO -{ .'r WASHER
34 172879 a4 (00000 { ] WASHER
35 154260 2 {B0000] -1 I SEAL
B 154130 2 (0RO - 1 . WASHER, Axit Tube
a7 172977 2 (OO - } WASHER, Axle Tube
3 184097 1 [l LiME 1 WASHER, Ax|a Tube
b 154086 1 {DCHH0L-[ H SHAFT, 2ad Intenm.
a0 154089 i (TR0 )-{ 1 GEAR, 2nd Interm.
a1 154267 1 (OO ] KEY
42 164062 1 HLoes DR ¥ PINION, 2nd Interm.
42 154090 1 QOO0 H SPACER
44 154079 1 {00000 } PINICN, 15t Intermn.
a5 154080 1 Hueus DR 1 FINION, Drivar 111
48 154081 1 1GRE000] 4 I GEAR, Driver 11
47 184082 1 (D000t 1 EPACER
48 154264 2 (OO0LXIT-1 } RING, Retaining
49 154354 1 10D -{ I KEY
L H 157250 1 (DO000}-{ 1 SEHAFT, 15t Interm.

NOTE: PART REF. NG. 51-85 CONTINUED
OM THE FOLLOWING PAGE

17



Mrig. No. 18800333, 1690341, 1690423 & 1680425

L . - [ ]
Transmission Group (7010 & 7016} Bimpliciiy
178
Hef. Part
Ne. N, Oty Sarial No. Description
51 174228 1 {0000al-t ! PINTON, Rev. & 1V
52 8061012 3 {00000} ! WASHER
53 153263 1 (OOEMMI]- } SEAL, il
L] 154078 1 {OD00a)-| } GEAR, Driven |
55 20161 1 100000 -( ) MUT, Jam Hex, 5/16-18
56 1665525 1 BOOBE).-| ) RoD, Shitt
57 172244 1 (00000 -{ i BOLT CARRIAGE, Spegial
K 172779 1 100000 - | ETEM, Shift
5 118134 1 {00000 I RING, Retaining
&0 154072 1 {00GO0}-{ ) PINION ASSEMBLY REV_& 1t
1 154075 1 (000 -{ ! PINION ASSEMELY | & 11
62 164284 1 (QOo001-i } KEY
53 174338 1 (00000 ¥ SHAET. Fulley
64 1664241 1 100000])-( ] WASHER
55 154462 1 1000001 ¥ WASHER
] 172981 ] 00000] { | WASHER
&7 1729282 1 {00000 1 WASHER
68 154087 1 { OO -{ i GEAR, fev,
63 154325 1 (OO0} - ! WASHER
70 154352 1 {DOD0O}-{ ! REV. GEAR PIN ASSEMBLY
71 G928727 1 (O0OO0]-; H CAPSCREW. Flanpe, Whiz, 3/8-16 ¢ 1-1/4
72 030245 1 (O t LOCENUT, Hex, 17220
73 14068 2 100000 - } FOREK, Shift
T4 154087 1 [ L H } SHAFT, Shifter
75 154068 1 (OO ) SHAFT, Shifter, HE-Lo
76 154322 2 GOD0EH-( } SPRING
7 905359 p (RO0OD-{ ) BALL. Shiftlock
K] 281048 2 FO0000)-{ 1 RING, Retaining
74 914687 1 {Banoar-( ) FITTING, Grease
BO 157519 1 (RO 1 BEARING, Neade
g1 1653120 2z Q0D I BUSHING
B2 154538 1 (00000 [ ! AQLL PIN ASSY
a3 154084 1 POOGDT-! ] SPACER, Rev. Gear
B 154038 1 LaO0n)-{ ¥ WASHER
g5 521221 1 {000g0}-t } CAPSCREW, Hex Hd., 5/16-18 x 1-1/2

MGTE: PARTS REF, N}, 1-50 FOUND ON
PRECEDING PAGE.

13



Group 981327

Eimpliciy

TRANSMISSION GROUP

1. Greasze inside lips of all seals before installation. Install zeals with spring toward
inside.

Apply Loctite and torque to 18-23 Ft. Lbs.

3. Adjust carriage bolt te proper height sothat satety swilch will make contact when
transmission is in neuwtral position.

4. Torgue to 55 FL Lbs, -~

5. Torgue to 18-23 Ft. Lbhe. -— pu

6. Install bearing with land riding seal facing in.

7. Install pin with groove dowrn.

8. Install seal with [ip in. grease inside of lip before installation,

9.

Apply sealer when assembling shilt fork rails inlo tranmission gear case,
10. Seal holes in transmission gear case with sealer when assembling capscrews,

11, Use Standard Hardware Torque Spgc. Chart unless otherwise noted.

18



Group 981330-

Bimplicily Transmission Brake, Drive & Control Group (7010 & 7016}

TENSION SPHLING TO
BE ASSEMHLEDE IN
LOWER HGLE

PULLEY GROOVES MLUIET
BE FREE OF FAINT

Pt
mes TR 3 ]
2

USE STANDARD HARDWARE
TORQUE SPEC. NO, 173202
UNLESS OTHEAWISE NOTED,

il



Mig. Mo 1690333, 1650347, 1650422 & 1690420

r J
Transmission Brake, Drive, & Controf Group (7010 & 7016) _ Ximplicity
10478
Ref. Part
Na, Nuo. Oty Sarial Mo. Description
1 1656452 1 {000 - ] FIVOT LEVER ASSEMBLY
z 1608322 1 (D000 - 1 EROMT PULLEY ASSEMBLY
3 922133 . 0000014 } LOCENUT, Jam, 37416
4 1603304 1 {0001 ¥ SUPPORT, Belt Retainer
g 1608305 1 {00001 i HUE, Puliey
E o051 i {0000 ! KEY, Waodruff, o, D
7 16508122 1 (CR00oN-{ ] SHEAVE
2 174420 1 0000 } SHEAVE
9 1668310 3 (0000 - ] SPACER
14} 9173568 k| (000000 I LOCKWASHER, 516
11 519354 3 {0O000)-E I CAFSCREW, Hex Hd,, §ME48 x 2
12 167282 1 {CDOO0-| ! DR UM, Sraka
13 158196 2 (O0000H-1 1 WASHER, Spacial
14 012199 1 WRDa008 - } LOCKWASHER, 716
16 171497 1 (00001 - | BRAKE BAMD ASSEMBLY
16 1 (0Q000] - [ BAMND, Brake (S2e Ref. Mo. 15)
17 154123 1 (00000 i LINING, Braka
18 Q28308 4 {001 H RIVET, Tubular
19 164113 1 (OO ] BRACKET, Brake Band
0 920415 2 (OCO000-{ } CAPSCREWVY, Hax Hd., 3/8-16 x 1114
21 816965 2 L0001 ¥ LOCEWASHER, 318
22 15950 2 00000t 1 WUT, Hax Fuli, 3/B-16
23 918019 2 {CCROLHAY-{ I CAPSCREW, Hex He., 1/4-20 x 3/4
24 916964 2 1000004 ! LOCKWASHER, 1/4
5 516622 2 (OO0 } HUT, Hex Full, 17420
pi 174893 1 LD } CLIF, Spring
27 818213 1 (DO - ! NUT, Hex Full, 2/16-14
25 1507027 1 {00000 1 BEARING, Idier Pivot
29 917375 1 (00001-[ ! WASHER, 3/E

¥y



Group 981152

implicity

F.T.0. Controf Groop (7010 & 70186)

ADJLET P.T.O. INTERLOCK SWITCH 171522
TO MAKE CONTACT WHEN LEVER 173591
15 RESTING AGAINST TOF OF FRAME.

CENTER P.T.0. ADJUSTMENT
& 1. ADJUST P70, ADJUSTMENT NUT "D UNTIL

1‘ FULLEY TRAVEL FROM ENGAGED T DIS-
o
my
2

ENGAGED POSITION EQUALS .12 INCHES.
4

b 2, SECURE ADJUSTMENT BY LOCKING NUTS
"D AND “E” TOGETHER.

3. CHECK CLUTCH FOR PROPER CISENGAGEMENT.

z..-—""
&
24

13 14
153
USE STANDARD HARDWARE HANDLE ASSEMELY MUST PIVOT
TORQUE SPEC. NO. 172209 HANDLE ASSEMBLY MUST HVOT
UNE ESS OTHERWISE NG TED.

22



Mig. No. 1690333, 10902347, 1600423 & 1600425

A T.0. Coniral Group (70710 & 70715]

Simplfcifg

10478
Rof. Part
Ma. Nn, Gy, Serial No. Dieription
1 17HI3R 1 1000001-4 1 KNOB
F 174664 1 (000001 } HANDLE, Clurch P.T.0.
3 17399 1 {0000 I LEYEHR
4 320651 1 POHOO01-{ i LOCKNUT, Hex, 3/8-16
5 173588 1 DR -1 1 CONTROL AQD ASSEMBLY
. B 174688 1 (000001-1 ] CAPSCREW, Special
7 175318 1 {00GO0) -{ 1 SPRING
] T2 2 (OO} [ I NUT, Hax, Full, BAE-18
g 173882 1 PO ! PULLEY
10 X3 F (RO0D0I-{ } CAPSCHEW, Hex Hd.  37fB-16x 2
11 170291 1 (OO0 A } SPACER
12 17232 1 [ EO000}-{ ] SFACER
13 916366 P (OOE00)-{ i LOGKWASHER, 3/3
14 9176432 | (OG0 ¥ WASHER, B/16
15 918950 2 (00001 } NLUT, Hex, Full, 3/8-1&
16 1657712 1 {G0000-1 1 PULLEY
17 157081 1 {D0000] ) SPACER
18 anea7 1 (00000 I MUT, Pat
19 157262 1 (OO0 ] EPRIMG, Tensian
0 164047 1 0000034 } ROD, Tension
21 164185 1 (000N - } HANTILE ASSEMBLY
22 824058 1 {0000]-{ I LOCKMNUT, Hex, TF16-14
23 921332 1 [OGCH00)-[ 1 CAFSCREW, Hex Hd, 5/16-18 x 2/4
24 923362 1 LEHL TR 1 LOCKMNUT, Hex, 5M1156-18
b 177522 ] [ OGO ) SWITCH, Intertock

23



Group 2812718

Birmplicily P.T.0. Cone Clutch Group (7010 & 7076)

TORCGLUE TG
TOFT./LBS

ASSEMBLE BEARING WITH 15
8 LOCKING GROOVE TOWARD
PULLEY AS SHOWN.

USE STANSARD HARDWARE
TORQUE SPEC. ND. 173200
UNLESS OTHERWISE NOTED.

24



Mrg. No. 1690333, 1680341, 1690423 & 1690425

P.T.0. Cone Ciutch Group (7010 & 7016) Kimplicity
1as78
Ref. Fart
No. No. Oy, Sarial Ho. Dazeription
1 174862 1 (OO0} ¥ CLUTCH PFLATE ASSEMELY
2 1690304 1 {D0000)-{ ¥ PULLEY
3 1650252 1 {00000-( 1 GLIDE, Spring
F) 1650264 1 (OC000-{ I GUIDE, Spring
5 171772 i COCHGO-( I SPHING
B 173957 k| 100000 .{ | MEC, Brake
T Q20036 4 {OOC0)-{ ] CAPSCREW. Skr. Hd., 17420 x 5/8
8 172206 ) {OOD00)-{ ¥ RING. Retaining
a9 PS50 1 1000001-4 ] KEY
1a 922133 1 (OCOO0-1 H LOCKMNUT, Hex, 3M =15
11 1680254 1 LOOO00N-{ I BEARTNG ASSEMELY
12 173N F (D000 -{ 1 SPACER
13 1651450 2 (OO0 } SCREW, Thd, Forming
14 917356 4 {00000 - ¥ LOCKWASHER, 5/16
16 174455 1 {00000-1 I FIVDT ARM ASSEMELY
18 157273 1 (00000I-{ I sTUD
17 018459 1 L0000} i FIM, Corter, 2716 x 1-112
15 1650005 1 1CR0000- 1 PIVOT ASSEMEBLY

25



Group 981140

Bimplicity Lift Lever & Cable Group (7010 & 7016)

15

/%“V

PRESS THUME BUTTON 14
ONTO LATCH RGD

)

24—

4
T

AFTER ASSEMELY 4
1. LIFT LEVER MUST ROTATE ko

THROUGH FULL RANGE OF (& ﬁ\\\"‘ 3
QUADRANT WITHOUT
BINDING, . .

2. LATCH MUST OPERATE ;

FREELY AND ENGAGE
WITH ALL NOTCHES ON
QUADRANT.

3 LIFT LEVER MUST NOT
INTERFERE WITH HOOD.

MOUNT QUADRANT ON
FRAME — USE S5LOTS TO
CENTER QUADRANT
WITH LIFT SHAFT,

USE 570. HARDWARE TORGUE SPEC NG
173209 UNLESS OTHERWISE NDTED

pi



Mig. No. 7690233, 1690347, 1690423 & 1690425

Lifr Lover & Cable Group (70710 & 7016}

Kimplicity

1078

Raf. Part
Ma, Mo, Gty Serigl N, - Description
i 1651385 1 [OC000)-1 ¥ LIFT LEYER ASSEMBLY
2 173039 1 1000001-{ 1 LATCH, Lift Laver
3 918320 1 (00000 -{ H PIN, Sprng 38 = 114
4 1551157 1 {00000 }-{ 1 ROD, Lach
5 1650157 1 LOCHODO-| } BUTTON
B 1650155 1 E000-{ 1 SPRING
7 156208 1 (D0000!-{ ! GRIF
3] S23490 2 0000 { 1 CAPSCREW, Hex Hd., /8- 16=1
9 916965 4 L0001 1 LOCKWASHER, 3/8
10 121589 1 (00DO00-{ [} QUADRANT
11 o1 7642 2 [OD000)-{ 1 WASHER, SME
12 G08127 2 {0000 | 1 CAPSCREW, Hex He, /B 18 x 34
13 2154950 2 {DCO00-1 ¥ HNUT, Hax, Full, 3/816
14 153058 3 [OCO00I- 1 PIN
16 Q8106 2 000t | H CLIP, Spring
16 1IET5 1 ({0000)-1 ¥ PULLEY
17 157021 1 (DOCOD)-{ I SPACER
18 174723 1 (COD00)- ¢ } GUARD, Cable
19 1GEHE 1 (000§ } SCREW. Spewal
20 a9zZEFn 1 (OG- ¥ LOGCKNUT, Hex.Jam, 3816
a 174085 1 [OCO00] -{ 1 LIFT CABLE ASSY
22 918447 1 (QDO0a)- } FiN, Coter, 3737 x 718
33 1654152 1 (0000011 ] LIFT LEVEF SUE ASSY.
24 178216 1 (000! ' DECAL. Lift Levar

by



Group 981325

Eimplicity Bevel Gear & Side Piate Group (7010 & 7016)
11
29 30
\ 5 25 FILL WiTH MULTI-PURFOSE
% OIL UNTIL OIL TOUCHES
gg THE END OF DIP STLCK (22}

O NCT SCREW TN HOUSTNG
WHEN MEASURING

V4|
GEAR WITH IDENTIFICATION
SHOULDER TO BE PLACED
i Ay @ ON OUTPUIT SHAFT.
ASSEMBLE WASHERS WITH
CONCAVE S1DE TOWARD

HEAD OF SCAEW.

APPLY GENERAL PURFOSE
GREASE T SPACER 1663111
INSIDE GREASE EEAL DURING
ASSEMEBLY

GHEASE SEAL LIPS
BEFDRE {NSTALLATION,

GREASE LIP OF SEAL BEFORE INSTALLATION.
PRESS IN OIL SEAL TO HOLD BEEARING
AGAINST SHOULDER IN BEVEL GEAR HOUSIRG.
USE SHIMS A% REQUIAED TO FILL SPACE
SETWEEM SEAL AND S1DE PLATE.

THREADS WHEN I UISE STANDARD HARDWARE
READS WHEN INSTALLING

;:PS{:REW?, iN GEAR TORQUE SPEC. ND. F232059

LASE COVER. UNLESS OTHERWISE NOTED.

28



Mig. No. 1680333, 1690341, 16800423 & 76890425

Sevef Gear & Side Pfate Group {7070 & 7016]

Eimplicity

Ref. Part
Na, Mo Qty. Sarial No. Exreeription
1 171797 1 {00 - ¥ HOUSING, Sevel Gear
. 118117 2 (00000 - [ ¥ SEAL, il
i 154575 z (OO0a0] - I BEARING, Needle
4 172758 1 (0OC00! - I SHAFT, Driver
5 172206 2 (00000 ! RIMNG, Retaining
& 172753 1 1G0000)-1 1 WASHER
7 172256 2 (D000C-{ } BEARING, Ball
B 154040 1 {00000 ¥ PLATE, Begring Clamp
L 047356 1 {00001 ¥ LOCKWASHER, 516
10 S2E205% 1 (OO0 - } CABSCHEW, Mex Hd., 5/16-18 x 5/8
i1 173752 1 (OGGO0T-| i GEAR, Bevel Driver
12 171645 2 100000 - I WASHER
13 205123 2 (O000G)- 1 KEY, Woodrff, No, 9
14 154231 1 (O0000I-1 I CAPSCHEW, Hax Hd., 5/16-18 x 214
15 1681178 1 {D0OG0-{ } SHAFT, Driven
16 171788 1 { OO0 -{ ] GEAR, Bevel Driven
17 920677 2 {00000 4 I CAPSCREW, Hex Hd,, T/1€-14 x 1-1/4
18 1686088 1 L0000 1 EEAL, Qit Kir, [Replaces 1717371
19 Akt 1 {DODCI0)-{ 1 SHIM
20 171730 5 {DOOCH)-{ } SHIM
el 11792 1 {000 -] ] SPACER
22 178105 1 10D0D0]-{ ! PLLIG AEEY
x| 154282 1 LOG OO ! GASKET
M 17814 1 {CHOO00- 1 COVER
25 I062E & (OG- ¥ CAPSCREW, Hex, 1/4-20 x 5/8
% L 1o 1 {00000 1 PLUG, Pipa
e 174829 1 100000 1 PLATE ASEY, Side, L.H.
3 160609 1 {20000 1 FLATE ASEY, Side, R_-H.
. 919193 12 {00000)-{ } LOCKWASHER, 7116
20 420676 10 {0000al-{ 1 CAPSCREW, Hex Hd., 71614 x 1
g 922123 i {Q00040]- [ I LOCKMNUT, Hex, Jam, 3415
3z 1683111 1 [EHNOTH -1 1 SPACER, 01 Seal

23

10/78.



Group 981324

Eimpliciiy Draw Bar Group (7010 & 7016)

12

APPLY SEALER TG
THREADS WHEN INSTALLING
CAPSCREW 1IN GEAR CASE COVER.

7

-~
- ™~ 10
e .5@@
~ @
- (
-~ 0 -
( a /@ Z (
!
L\i 4 ?‘““ 10
\‘x A E i
™. 0
e i
~ 1
N

USE ETANDARD HARDWARE
TORQUE SFEC. NO, 173200
UNLESS DTHERWISE NOTED.



Mig. No. 1690333, 1690341, 1690423 & 1690425

Oraw Bar Group (70702 & 70716

Eimplicity

Ael. Part
No., No, Qry. Serial No. Dirixripzion

1 164304 1 (D0HX0] - 1 LH. AHM ASSEMBLY

2 184524 t {00000k ] R.H. &RM ASSEMBLY

3 A20ETE 4 [OCO00 - } CAPSCREW, Hex Hd., 71614 x 1

a 218159 a8 [DODGaT-| } LOCKWASHER, 7116

5 154202 1 HODOD0-{ ] DRAWEBAR ASSEMELY

6 157091 1 (OOOERH-{ 1 BAR, Full, L.H.

7 154203 1 LR -{ 1 BAR, Drave, R.H.

g 1808755 1 100000) { I SFACER

9 L bk e e 1 (000004 H CAPSCREW, Hex Hd., 711614 x 1-1/2
10 918430 4 {CHI00) -[ H WASHER, 77116
1 S18213 2 {OER003-{ } MUT, Hex, 7/15-14
12 Q22027 1 {00O00)-{ 1 CAPSCREW, Hex Hd_, 7/16-14 ¢ 1.3/4
13 azs109 1 (MO} } CARSCREW, Hex Hd., 7/16-14 x 2-1/4

3

10/78



Group 981316-

SFMpﬁl—'ﬂy Rear Axfe & Ditferential Group (7010 & 7016)

MOTE: REFERENCE NUMEERS 11 AND 20
MUST BE REPLACED tN PAIRS

<mL-

TOROQUE TO
23 FT.fLES.

Pinions Must Be
Lacated As Illustrated

TORQUE TO
23 FT. LBS.

GIFFERENTIAL SUB AS3Y.
{NCLUDES ITEM NO.'S

& 11, & 15-25.
R 1
TORQUE TO
4 17-21 FT. LBS.
TORGUE TO 3 T

25 FT./LBS.

32



Mlg. No. 1690333, 1890347, 1690423 & 1880425

Rear Axle & Differential Group (7010 & 70715)

Sfmpiffeﬂy

o/7e

Ref, Fart
Mo Na, Oty Sarial Mo. Description
i TTFa00 1 {00000)- } REAR AXLE ASSEMEBLY
2 105050 1 {00000-L } WASHER
3 154065 2 OO0 } GOLLAR, Set
4 S28709 F (OGD00]- i SETSCREW, 50. Hd, 5/16-18 x 273
5 175845 1 (O0X00] | R.H. WHEEL HUD ASSEMALY
G 153068 z {00000}-{ 1 BEARING
T 18015 1 {00000])-{ | FITTING, Greae
& 18517 i (0000 I-{ } CARRIER, Diff.
a 157120 2 (OODOI-| } KEY, Drive
14} 171515 2 OO0 ) -{ ] WASHER, Axie
11 1718583 1 100000 -{ H COVER, Diff.
12 177041 1 (00000} H GEAR, Diff.
i3 930671 2 (DO0D01-{ } KEY, Hi Pro, 1/4 x 3/a
14 154281 1 {00 - } GING, Retaining
1% 154277 1 {0 i WASHER, Axle
16 1EES 79 B OO0 - ] FINION, Ditl.
17 21083 B 100000) -{ I SPINDLE, D, Finton
1& 152085 8 (30000} 1 SPRING
19 171517 z (00000 )= ¥ RING, Spacer
20 171854 1 {D0D00)-L } COVER, THi_
21 921872 B {00001 1 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
22 830651 B 000001 ] MUT, Hex, 3/8-16
23 521950 =} 10000 1 CAPSCREW, Hex, 1/4-20 x 5/8
24 16954 3] (COO0)-{ } LOCKWASHER, 1/4
5 o16622 6 [OOKI)-( } MUT, Hex, 1/4-14
26 121130 1 (OO0 i SEAL, Cover
7 1650519 1 Dg00H-{ 1 DIFFEREMTIAL SUE ASSY. (Includes tem

33

Mo.s & 11, 1625}



Group S81T16%

Himplicity Etsctrical Group (7010)

USE STANDARD HARDWARE 11
TOROQUE SFEC. NO- 173209
UNLESS OTHERWISE NOYED.-

34



Mfg Na 1690337

Electrical Group (7010} Ximplicity
Rt Part 10/78
No Bla Cty. Sarial Na. Deseription
i 171811 1 IODO00KL I CABLE. Battery to Growad
2 HES003 2 (OO0 { I SCREW. Taptite, 17420 17
3 1I3FE T DD} T | SOLENND
4 222711 1 OG- } LOCKWASHER, Mo, 10
5 g17415 i (00000} 1 NUT, Hex, Mo. 10-32
=] 917356 Z (000000 [ 1 LOCKWASHER, /16
7 1663316 1 {000000- [ } CABLE, Bartery 1o Solenpid
g8 1603185 1 [ R0 } CABLE. Solenoid 1o Starter
g 1BHE0SE i {00007-{ I BATTERY

10 171225 1 (0ODOD)-§ b CLAMF

1 824433 z (00000 b MNUT, Elastic, 5/16-18

12 176512 1 [OoOr0)-4 1 CLIP, Whre

13 172175 1 (O0D00H I GEROMMET

L] 8921332 2 10C0001-L I CAPSCREY. Hex Hil, S/1518 x 374

15 172434 s 1CO000H 1 CLIF, Tinnermano

1R 172436 2 000001 i CLIF, Tinnenmann

17 1663461 1 1oDoc-{ | BRAGKET

18 106786 1 00000} 1 CLIP, Cable

19 1557339 1 00000 1 FROTECTOR. Terminal

20 122023 1 {00000k{ | COVER, Terminal

21 1604414 1 1000001 1 TIE. Wrap

35



Group 981610-

Bimplicity Efectrical Group (7016

USE STANDARD HARDWARE ]
‘TORQLE SFEC- NO. 173208
UNLESS QOTHERWISE NOTELD.

36



Mg, Mo, 71680341, 7620423 & 1680425

Efectrical Group (7016}

Simplicity

Raf. Part 10478
MNa. HNo. Oty. Serigd No. Derscription
1 17811 1 {0000 1 CABLE, Battary to Ground
2 925003 2 {00000 } SCREW, Taptite, #/4-20x 1/2
3 12216 i {D000D0!-{ ] SQLENOIO
4 L rra k| 1 100000 H-{ 1 LOCKWASHER, No. 10
o 917415 1 (00000H{ ] NUT, Hex, No. 10-32
B N73IEE 4 (O0000H( | LOCKWASHER, 516
7 1863316 1 {00000} 1 CABLE, Battery to Solennid
B 1603195 1 Q0001 ¥ CABLE, Solennid to Starter
a 1685058 1 10000 - ] BATTERY
F1] 171228 1 (C0000G)-{ ¥ CLAMP
11 924433 2 (X000 } MUT, Elastic, 51618
1% 176942 1 CEHOO]-{ 1 CLIP, Wire
13 172175 1 {000a0) ! ! GROMMET
14 |€21332 2 {000 ! CAFSCREW, Hex Hd, SH618 x 34
15 172434 z {00D{H0}-{ 1 CLIF, Tinnermenn
16 172436 2 1000000-1 } CLIF, Tianermann
17 1653237 1 (OO0 - } BRACKET
1] 106786 1 Hile i 1 LCLIF, Cahle
18 1857329 1 (CR000)-( 1 PROTECTOR, Terminal
20 1323 1 {00000 ¥ COVER. Tenminal
2 QRIATAT 1 (DGO } TIE, Wrap
2 a173ara 2 IOC000-{ ¥ NUT, Hex, 511518

17



Group 981287 BZ1613-

implicily

Dash Group (7010 & 7016}

48 33

'. OLDER MODEL WIRING HARNESS SHOWH.

B4 @\ BLACK WIRE TO
EE HEADLIGHT SWELTLH
ATTACH TO FUEL 41

TANK FITTING

WHITE WIRE TO
WITH HDSE CLAMPE.

BEADLIGHT SWITCH

RED WIRE
i ;&-\ TO AMMETER
47 %, BLACK WIRE TO
y/’ . & ™ TERMINAL BOARD
2, 1

51 WHITE WARE TO ; ! f TO LGNITION
ENGINE MAGNETO iz
5

h,  SWITCH
BLACK WIRE P =

TO HEADLIGHTS P S A
L - - TO POSITIVE SIDE

REL: WIRE T e BLUE WIRE e I OF AMMETER

ENGINE B C wef” ] TO SOLENOID |
ATTACH 70 P W - ; TO FROMT P.T.
CARBORATOR WHITE WIRE ﬁ' vad  REDWIRE TO BATT "oig, Y RONT P.T.0.

ViITH SI0E OF SOLENQID . INTERLOCK SWITCH
FITTING TO ENGINE A C A4 ) g
HOSE CLAMP. o 1 o SCIRCUITBREAKER ™= Sl
— = s,
RED WIRE TO AUX { g _ s .y 40

TERMINAL OF
CIRCUIT EREAKER

T, 30
39
TO THANSMISSION oV ]

4
INTERLOCK SWITCH ,, 3 5 J T:rii?.;i:: m::_.c“
F \’, {2
24 27 25 i ?—;——5
! ]
I

REFER TD OPERATOR™S
MANUAL FOR SCHEMATIC
AGRAM AND SAFETY
STARTING AEQUIREMENTS.
INSTALL IGNITIDN WITH KEY
SLOT 1N VERTICAL POSITION.

USE STANDARD HARDWARE
TOROUE SPEC. NO. 173200
UNLESS DTHERWISE NOTECD.



Mfg. No. 1690333, 16901341, 1690423 & 1690425

Dash Group {7010 & 7016)

Bimplicity

Aet. Part 10/78
No. Ne, Oy Serial Na, Daseription
1 1665220 1 100000 | DASH ABSEMBLY
2 1651000 1 LGB0 1 PAMEL, Instrumens
2 MNTFRET & OGOt I MUT. Retainer, Tinr.
4 16955 4 10000001 ] WASHER, Plain, 3118
5 926025 B 000001 ] SCREW, Mach. Fid, Hd,, 1/8-20 % 1/2
[ 157077 4] 1DQ000-| I BUSHING
7 17a0E 1 RO | PLATE STEERING, Ad].
8 1651170 t G000 i HAMNGLE, Clutsh Control
= 172038 1 1DO00a)-{ ¥ KROE, Taparad
10 1010325 1 LOCO0)-| | WASHER
1 156118 1 (GOOO0-{ } WASHER
12 171848 1 (OooGok-{ ) STOF. Throttle Kir
13 152707 1 (O0000L-| ¥ WASHER
14 158424 1 {00000 ) ARM, Throttle
15 QI0E6E5 1 {000001-{ } LOCKWASHER, Dished Shakeproot, 3/8
16 30651 i (0000} £ } LOCKNLUT, Hex, 37816
17 171355 1 {00000} -1 } CONTROL, Throie (7OTE Cniy)
18 158475 2 {0D000) -{ } CLIP, Bowden Wirs {7010 Quantity 1 Only]
13 230531 1 (o000 -{ } SCREW. Rd. Hd., No. 10:32 = 1/2
20 922711 i {00000} -{ } LOCKWASHER, Externad, No. TQ
21 Mg 1 {00000] ! MUT, Mach. Hex, No, 1032
22 1650997 1 {00000) -{ } CONTROL, Chake
a3 177447 Z {00000] - 1 PLLUG, Burion
24 921554 K] 1000003 | t CAFSCHREW, Hex Hd., 1/4-20 x 578
e} 16B5230 1 (R0 -( ! BOARD, Terminal
5 Dag2es i {00000}-{ } CLIF, Wire
27 823353 2 woooak-{ ! MNUT. Lock, Hex, 1/4-20 UNGC 2B
8 S218B0 1 {00000)-{ } LOCKIWASHER, Shakerprogf, 1/4
29 416522 K] QL0001 ¥ MNAIT, Hex, 1/4-50
an 1663454 1 (OROCD- (01933) HARNMESS ASSY. [1680232 Only}
1663253 1 (000} } HARMESS ASSY, (1530341 Onky)
1665231 1 ({01934)-( H HARNESS ABSY. (18902333 Oniy)

NOTE: Paris Ref. No. 31-T3 continued on Lhe
following page.

NEWER MODEL WIRING HARNESS FOR MFG. HOL 1890341,
1650423, & 1690423 ONLY.

NEWER MODEL WIRING HARNESS FOR MFG. NC. 16903331 ONLY.

AED WIRES TO
AMP METER

TO IQMLITIRN SWITCH

TERMIMAL ECARD
SOLENDIG

TU FRAONT PTO
LHTERLOCK SWITCH

SWATLH

44
i

TD TAANSMISTION
IHTERLOCK SWITCH

DLACK WIAE TQ
UGHTS

T CENTER PTD

RED 'WIRE TO
AMMETER

GREEN WIRE TO
AMMETER

TQ EMGINE

TR IGHMITION
SwWITCH

BLACK WIRE TO
TEAMIMAL BOARD

AED WLRE T
CIACENT NREAKER {41)

TS FRONT PTD
INTERLOCK SWITCH

T TRANSMALE
INTERLUILK S'WaTEH

TUUGHT SWITCH

BLUE WLRE TQ
SOLENDID

TOBATTERY ROL
OF SULENHD

‘WHITE WIRE GROUND

T POIMT 80X TO CEWTER PTQ
BLACK WAL TO INTEALGCK SWITCH

HEADLIGHTS

39



Group 981287- 581613

Eimplicily

Dash Group (7010 & 7018)

48
OLDER MODEL WIRING HARNESS SHOWN.
SLACK WIRE TO
READLIGHT SWTCH
ATTACHTOFUEL 09 g9
TANK FITTING WHITE WIRE TO
WITH HOSE CLAMP. HEADLIGHT SWITCH
é RED WIRE
47 YO AMMETER % BLACK WIRE 7O
| 8 " TERMINAL BDARD
s - B, I|I I b
WHITE WIRE TO = ST ;Eﬂ'f::“u"
ENGINE MAGNETO ! e,
e S N2y -
TO HEADLIGHTS 7 ey, i
P %, g TO POSITIVE SIDE
RED WIRE TO ¥ BLUEWIRE ST = ! OF AMMETER
ENGINED C W TO SOLENQID i
ATTACK TO ¥ e ~
Bl i it PT.0.
CARBORATOR WHITE WLRE @ 3¢ HREDWIRE TO BATT Sl = TO FRONT 2.T.0
FITTING WITH TD ENGINE A C - @ 24 SIDE OF SOLENQID 1 INTERLOCK SWITCH
HOSE CLANT. & 44 o & CIRCUIT BFIEA. e _._--—‘5-."‘--...,
RED WLRE TO AUX {2 e g a
TERMINAL OF 7 % g prrt, = 30
CIRCUIT BREAKER . 14 5 4
P

TO TRANSMISSICH =g

pr 5 E TO CENTER P.7.0.
INTERLACK SWITCH __ 33 INTERLOCK SWITCH
3 )
25 %
2%

B3
REFER TO QFERATOR'S
MANUAL FOR SCHEMATIC 11
DIAGAAM AND SAEETY 66
STARTING REQUIREMENTS. c

INSTALL [GNITION WITH KEY
SLOT IN VERTICAL FOSITION.

LISE STANDARD HARGCWAHE
TORGQUE SPEC NO. 173208
UNLESE OTHEAWISE NOTED.



Mig. No. 1680335, 1690341, 1690422 & 1890425

Dash Group (7010 & 7015)

Bimplicily

Rai. Part TO/7E

Mo, Na, Qty. Sarial Mo. Description

ai 1657951 1 A0 ] HOSE, Euel {7010 Cnlyl

a2z 178280 i { OO0 - ] SWITCH KEY ASSY. {TOHE Qolyy

33 51 BRGE 1 100000) H LOCKWASHER, Internal, 518

34 133234 1 {0014 1 MLJT, Hex Spacial (7016 Onlyl

a5 122203 1 {iilva 1B ! KEY, Sel (7016}

36 122184 1 [O000ar-{ | SWITCH, Toagle

37 1 [OO0001- 1 PLATE

a8 1 (OOO00)- } NUT

a9 16031ES 1 n ik a] B } AMMETER

a0 1663253 1 {O0CKN - (0 042) HARNESS ASSEMBLY (16830423 Doly)
1665259 1 [Q1043] - 1 HARMESS ASSEMLEY (1600423 Cnly)
1663253 1 [CCO00) - (01 005 HARKWERS ASSEMBLY (1690425 Crnaly)
1665235 b [1006}T-{ ] HARMESS ASSEMBLY (1830425 Only)

a1 1665238 1 (G000} ] CIRCUIT SREAKER

43 1665237 1 PO0O00 -4 } WIRE ASSEMBLY

43 1651147 1 1OCHOH b -1 } WIRE ASSEMBLY {J010 Oniy)

a4 1665236 1 LO00aa-1 ] WIRE ASSY.

a5 173335 1 v s N I PAD, Fuel Tank (7015 Qniy)

47 1664464 1 (G- I ELEOW

48 11252 1 {00000 - H CAF, Fuel Tank

49 1664516 1 [0R000] - 1 HQESE, Fugl (7016 Onlyl

50 1664517 1 [ GO0 1 TANK ASSY, Fuel {7016 Only) Inc. Ref. [a's 47, 49, 65 & 51

a1 154372 P (00001 -t 1 CLAMP, Hase

52 171330 2 iy v B } STRAP, Tank

53 172744 2 0001 ¥ ETRAF, Fuel Tank

65 1651101 1 { 0000 - 1 DECAL, Instrument Panel

L] 18597090 1 {DOD00 - i DECAL, lgmition

a7 1664244 1 [ QD) -[ 1 DECAL, Throttie Control

58 1664242 1 {D0GH00]-( ¥ DECAL, &- Speed Contral

o9 223703 7 (O0000-{ } MLFT, Speecl, Tinn.

=14} 230581 i | DO N - I SCAEW, Hex Had. Thd. Ferming, Mo. 14 x 3/4

81 1666453 1 (00000 t BRACKET, Cable (7018 Only)

B2 927429 1 [O0O001-{ 1 SCREW, Hex Hd, 1/4-20 x 518 {7016 Only}

63 925477 1 [QOOD0)-t 1 SCREW, Taptite, No, 10-24 x 1/2 (7016 Cndy)

;% 1664518 1 (ooooal-( } TAKK ASSY, Fuel (7070 Only} Incl. Rel, Mos. 31,47 65,51}

5 1654930 1 [oD00m-( ] BUSHING

G5 1650998 1 LOC0aal-[ 1 CONTROL, Thrattle {7070 Only]

&7 1607280 1 [O000DN-1 H SWITCH KEY ASSY. {7010 Oniy)

&8 122235 1 Ll 1 MUT, Hex, Special {7010 Onlby )

[~} 932N 2 [{ulnlnlaln; B4 3 CLIP, Cable

79 1603245 1 {00000 | KEY. Set [7810 2nly)

71 YEES250 1 [LLLE LR 1 SWITCH, lgmitian (7016 Cnly}

T2 1665250 1 [GoDO0 -4 ¥ SWITCH, Ignition (7010 Only)

73 174702 1 (O [ | WIRAING ASSY.

NOTE: Parts Ref. No. 1-30 tound on preceding pane.

4]



Group 881280- 881252

Eimplicify Hood & Light Group (7010 & 7016]

HOOD MUST PIVOT FREELY AND
FIT PROFPERLY WHEN CLCSED.

18
26

o Q.\ HEADLIGHT LEADS
5

4
16

ASSEMELE 918380 CAPSCREW,
B1910a7 SPRING AND 523428
NUT WITH SPRING 1IN COM-
PRESEION. HOOO MUST BE
FREE TO PIVOT.

USE STANDARD HARDWARE
TOAAQUE SPEC. NO, 173209
UNLESS OTHERWISE NOTED.

42



Mig. No. 1690333, 7690347, 7490423 & 1600425

Hood & Lights Group (7010 & 7076}

Bimplicily

/78
RAaf, Part
Ho. M. aty. Serial No. Description
1 1656300 i (0 - 1 HOOD & GRILLE ASSEMBALY
2 1666587 1 {00000 }-{ 1 SCHEENM, Gritle
3 171804 & {DOODD]-{ } WASHER, Spegial
&4 2211 & {DODOT - } LOCKWASHER, Ext, Tooth, Mo, 10
5 Q16621 ] 1000E00-1 1 MUT, Hex, Bach,, Mo_ 10-24
& 172035 1 1GD00a)-( 1 MOLLDING, Hood
7 171600 2 (O000]-( H STRAP, Hood
& 530531 2 (00000} 1 SCAEW, Truss Hd,, Mo, 1032 x 172
L 1657145 2 {00006 }-{ } RECAL, T0MG-E Speed (7016)
10 B30627 z (DOOD0-{ ¥ LOCKNUT, Hax, o, T10-32
11 1656935 z {ODD0 - } LIGHT ASSEMBLY
12 16558833 2 1000001 1 LENS
13 1684562 & (00001 1 GASKET
i3 2 (D000-{ i BULE, Mo 1793
15 1654664 2 {D000G - 1 EQCKET
1] 1656881 & {00000 1 CLIP
17 1657117 1 L Er IR } DECAL, L.H. Hood, Saversign (70160
18 1657116 1 (ORI -{ ¥ DECAL, A.H. Hood, Soveraiga {7016
19 1657047 1 (O0000-4 I WIRE ASSEMEBLY
20 171100 1 (0000a) -1 I BOTY, Connector
21 1282 1 00000] - 1 CONMNMECTOR, Insulated
22 021969 Z (0001 1 CAPSCREW, Hex Hd., 3/816 x 1-1/2
3 2191047 2 {0000 I SPAING
24 930651 2 100000 1 MUT, Hex, 3/3-16
25 1881113 i 00O I DECAL, L.H. Hoad, Landlard (7070]
26 1667112 1 {OOERH0)-{ 1 DECAL, R.H. Haogd, Landlord {7070}
27 1657143 2 {00000} 1 DECAL. 7010 E-Spaed [7010]

43



Group 987142

Bimplicity Seat & Deck Group (7010 & 7016}

ATTACHSEAT TO
HOLES SHOWN

SEAT DECK MUST
PIVOT FREELY, CLOSE
PROPERLY & LOCK
SECURELY.

LATCHCLIP TC BE q 5

POSITIONED FERPENTICULAR

TO TRACTOR — BOTH SIDES MOTE: USE STANDARD HARDWARE
TOROUVE SPEC. NO. 173205 UNLESS
OTHERWISE NOTED,



Mig. Mo, 1680333, 16803471, 1690423 & 1650425

- )
Seat & Deck Group (7010 & J016) - Eimplicily
10/78
Rl Part
No. Na. Oy, Seral No, Ciescription
1 166111 1 10000 -1 I SEAT, Deck
2 164625 1 A OGO -1 ! BRACKET, Frt, Sagt Deck
K| HEsIls 4 0a000) - ¥ CAPECREW, Bf1618 x &8
4 9173565 M {00000) -} } LOCKWASHER, 516
) 917372 G (OO0 } NUT, Hex, Full, 51618
3] 187094 2 D001 } COMWECTOR, Cushion
7 1606523 Z ER000-( [ CLIP
8 a1r3v? 4 100000N-{ I WASHER, 1/4
=} 1657309 1 (00000 -{ ! ZEAT
10 106152 1 F0n00-{ } SFACER
Eh! 1507870 1 [ OO0} 1 S5TOF, Seat Deck
12 Qa0E51 s (OO0 ] LOCKNUT, Hex, 3816
13 920415 2 100000 ! CAPSCREW, Hex, 3/8-16x 1-1f4
14 152166 1 00000} -{ ! DECAL, Simplicity
15 1657282 1 {00000)-{ ) DECAL, Stripe, R.H.
16 1657282 1 {DG000} -4 } OECAL, Stripe, LM,
17 SMGTF 1 (00000 ! CAPSCAEW, Hex Hd,, 3/16-18x 1 144

43



Group 951462

Tire & Rim Group (Ag. Tread)

implicify

Group 987465

Tire & Rim Group (Turf Tread)

45



Mfg No. 1690304

- -
Tire & Rim Group (Ag Tread) Eimplicity
G777
Part
Mo Oy, Serial No. Dexcripticn
1657752 1 (oEgo0d-¢ I WHEEL & TIRE ASSY, R.H. 23 x 10-1/2 - 12
1651695 2 [OCKI00)-§ 1 TIRE, 23 = 10-1f2 - 12
157633 2 00000k 1 TUBE
172363 2 (000008 1 5TEM & WALVE CAF
173430 z {00000]-1 1 WHEEL
1657753 1 [DDO00-{ ¥ WHEEL & TIRE ASSY, LH- 23 = 10112 - 12
Miq. No. 1680318
Tire & Rim Group {Turf Tread)
&-77
Fart :
Na. Oty Serral No. Desription
173432 2 [o000a)-{ } WHEEL & TIRE ASSY, 23 x 10-1f2- 12
157637 2 il al A 1 TIARE, 23 « 10-142- 12
157638 2 Q00000 1 TUEE
172352 2 {00001 1 STEM & WALVE CAP
173430 s [(D00on)-1 ¥ WHEEL

47



Group D81454

Limplicily

42 Housing & Arbor Graup

3 PLACES

TOAOLUE TO 4566 F1. LES /E
b

¥

&=
=
T
& @“—_u —
SHE -~
= @E
S &S —N0
S 32— S 0]

4O
:©

OTHERWISE NOTED.

NOTE: USE STANDARE HARDWARE
TORQUE SPEC. NO. 173202 UNLESE



Mifg. No. 1690271

42" Housing & Arbor Group Sfﬂlp’fﬂi’l”
Ret. Bart 10478
Mo, No. Oy Serial No. Deser pthion

1 1656720 3 [OO00G)-[ I HOUSING, Top
I 1655728 3 (000001 -{ ] HQUSING, Homom
3 16585751 2 {0000 1 SHAFT, Arbor
4 1656913 1 Q0000 1 SHAFT. Arbor, Center
5 TEEYRATY 18 {00000 ¥ SCEEW, Hex Wher, Hd., 5M16 x 578
4] 1685367 2 {DOD0-1 } FULLEY ASSY, Deck Drive
7 933263 3 100000 1 WASHER
a3 91Et99 3 (00000t H LOCKWASHER, 7/16
o 920677 3 (EXHO0HN-{ 1 CAPSCREW, Hex Hd., 71614 x H /4
10 108202 L} (CHHDCHON-{ 1 BEARING
11 1656542 1 [OOC0y-1 } HOUSING, 427
12 16565524 1 [OC000-1 ] PULEEY ASSY
12 1657969 3 [ OG04 ] SHIELD, Eearing Upper
14 918522 A [[nleiy, i H NUT, Hex, Full, 1/4-20
s 10224 1 | QOO0 [ 1 BRACKET, Faller, LH.
16 YASEZ z {00000 1 BOLT, Carriage. 51618 x 3/4
17 917356 2 [ DD } LOCKWASHER, 5/18
18 9271965 4 [DROHH0N-1 ¥ CAPSCREW, Hex Hd., 3/8-16 x 374
189 108367 1 (OO0 1 BAFFLE
20 g22110 2 [OOCH0)-{ H BOLT. Carriage 3f8-16 = 374
21 91 6965 B LODHOA - [ ! LOCKWASHER, 3/B
22 O1E950 [ (OG- [ 1 NUT, Hax, Full, 3/8-16
it 108186 p {0G000-{ | CLIP, Batfle
4 9IS 2 {00000t 1 SCREW, Thd. Cutting, 1/4-20 « 778
25 921959 3 [(UEsHE] 1 CAPSCHREW, Hex Hd., 1/4-20 = 5/B
%G 917377 2 (On0o0)-{ } WASHER. Plain, 1/4
7 916964 4 D00 1 LOCKWASHER, 1/4
28 1651499 1 {0a0-{ 1 BRACKET, L.H.
28 1651500 1 QOO } BRAZKET. R.H.
30 Q17372 2 (OO0 } HUT, Hex, Full, 5ft6-12
kY| 1663336 . {ODCHO00-4 1 ZHAFT & EEARIMG ASSY
e ) 1683327 1 {00000 1 SHAFT & BEARING ASSY, Cenler
ASSEMBLY PROCEDURES

47 Mower (Housing & Arbor Group!)

A.  Press {2} bearings {iterm 10} with land riding seal facing up over shafts {items 3 & 4)
using pressure only on the inner race of the bearing.

B. Assemmble upper and lower arbor housings {iterns 1 & 2 over bearings. Must be
careful that housings do not cock on bearings. When upper and lower housing
flanges come together proper alignment of holes in housing flanges are accomplished
by aligning knockouts in lower housing flange with mating holes tn upper housing
flange. Also half holes in outer edge must match.

C. Seal batween flanges of upper arbor housing and lower arbor housing with 1851180
gasket eliminator. Remove contaminates such as grease, heavy oils and dirt from
flange surfaces before assembly. Avoid lateral movernent between flange surfaces
during assembly.



Group 981455

Himplicify 42 Cover, Drive & Bail Group

ADJUST PER UPERATOR'S MANU AL Ig 2[}
INSTRUCTIONS TO PROVIDE CORRECT _[%/
PITCH OF BLADES 14

Lo
\ ADIUST PER OPERATOR'S MANUAL
INSTRUCTIONS TO PROVIDE CORRECT

FITCH OF BLADES

';.‘3"
-
5 LUBRICATE P
i INKER RACE — = I
—_——— -
b3 _/..- - 1\‘1
- \ ]
= 13 .\.}:_‘_ e z
Lo s
w2 E/ 7 -t =
P " e *_-'_-'_ﬂ-
s gt :
4

w B

3
SN
2
w8

-L:gl |

J‘I(

!

%
o

AR s
f

NOTE: USE STANDARAD HARDWARE
TORALUE SPEC. NO. 173209 UNLESS

ISE NOTED.
OTHERWISE TOROUE TO 4555 FT. LBS.

a0



Mfy. Ne. 1690271

G2 Caver, Drive & Bail Group sfmpl]’-ﬂi’l’
Hef. Part &77
Mo, Mo Oty. Serial No. Degeription

1 1556952 1 {1l HE] 1 COVER, F.H.
2 1656954 1 {00000 } COVER. L.H.
3 S20000 10 1000008 { i SCHEW, Hex, Taptite, 1/4-20 x 3/8
4 154268 1 (D003 } PULLEY, Idler
-] 1657684 1 (OG00}-1 i LEVER ASSY, Idler fw/Bushings!
] g17642 g GO0 1 WASHER, Plain, 5/18
7 16565 4 {0 1 LOCEWASHER, 378
g 21 5850 2 [DOR0- } MNUT, Hex, Full, 3/8-15
a 108418 1 GO000)-{ H CAPSCHREW, Hex Hd., 3/B-16 x 1-1/4
10 Al i (DE00T-{ 1 EYEBOLT
1 1656926 1 (DO 1 SPRING -
12 1586960 i [O0000H{ ¥ BELT. V¥, Arbor Drive
13 1E56144 3 (OO0 1 BLADE, 42" Mcnaar
14 816566 z 00000+ } LOCKWASHER, 1/2
15 920676 3 (OO0 } CAPSCHEW. Hex Hd., 71614 x 1
16 1651520 2 (oaco0-1 I ARM, Adjmting
17 187215 2 100000 H EYEBOLT
148 819262 e (00D } NUT, Hex, Jem, 172-20
14 80773 z {00000 i CAPSCHEW, Hex Hd., 3/8-16 = 1
20 10877 2 (OO i SPACER
e | 1656918 3 00000} ! WASHER, Spring
22 1656857 1 {00000)-[ ¥ DECAL, Danger
23 174845 1 OG04 1 DECAL, Belt installetion
24 1656856 i 1GO000]-{ H DECAL, Danger
) B171073 1 {CHOGE- i RALE, Innec
26 1666927 2 (OG- 1 WASHER Spline
27 1657682 1 SO0 -4 H BUSHING
n 1657588 k] {0000 } SHIELD, Grass
) 1666777 3 [DOEH00- § 1 ADAPTOR, Blade
1] 1657528 x DO00)-1 I RING. Self Locking
3 1656962 1 (0000 1 LEVER ASSY, Idter
27 a4 1 L0 § 1 HUT, Hax, Jam, 3/818



Group Q81302

Nimplicify 42" Height Adjusting & Rolier Group

NOTE: THREAD CAPSCREW (ITEM 17}
INTO ROLLER PAR AND LOCK IN PLACE
WITH NUT {ITEM G} MUST HAVE SLIDING
CLEARANGE BEETWEEN ROLLER BAR AND
ROCKEA BRACKET AFTER ASSEMBLED.

WOTE: USE STANDARD HAREWARE
TOROUE SPEC. NO. 173203 UINLESS
OTHRERWISE NOTED.

32



Mfg. Na. 1690271

-
427" Height Adjusting & Roller Group Limplicily

Rat. Fart T0/78
No. N City. Sarial Na. Description

1 172044 1 10001 1 BRACKET, Roller, LH.

] 172045 1 e ald | ] BRACKET, Holler, R_H.

3 S20562 5 1000004 1 BOLT, Carviage, 3/3-16 = 3/4

4 524840 2 (OO0 ; WASHER, Plain. 516

5 516965 4 [EHHO0)-1 1 LOCKWASHER, 3/8

L 816350 g OO0 ] NUT, Hex, Full, 3/816

7 1651514 1 1DO0000-4 1 HOCKER ARKM A55Y

3 1667304 1 {CYCHOOW -1 } SHAFT ASEY, Roller

9 1657893 1 [O000)-{ } BAR, Raller
10 %1737E & (ODO0DH{ I WASHER. Plain, 3/8
11 o30651 2 1ER00-{ 1] NUT, Hex, Full Leck, 3/8-16
12 o077 2 CHCH00)- [ 1 CAPSCREW, Hex Hd,, 3/8-16 x1
13 108437 4 [DO00)-{ } ROLLER ASSY
14 108419 14 {OCHG0N-{ H BUSHING
18 108432 3 [OOOT[ ] AOLLER ASEY
16 922000 2 {0000 -1 ] PIN, Cotier, 31372 x 5/8
17 935204 2 [QOD003-{ ¥ CAPSCREW, Hex hd., 3/8-16x 1
iB 17312 2 [OOOHI00 - [ 1 HUT, Hex, Full, 571613
19 MA3E7 B DO | WASHER, Plein, /28
20 B1E455 6 (OO0000-§ 1 FIN, Catter, 316 x 1
21 108241 2 {00001 1 SOMCKET ASSY
22 917421 2 [OOD00-[ } MUT, Hex, Jam, 3/8-16
23 16503594 Z [CWPOCHOM- 3 HANDLE, Adjusting
2a 1651820 z {uleile, i ! GRIF
25 108360 2 (OO0 1 SPRING
25 9173585 2 [Qa00D)-{ ) LOCKWASHER, 5518
27 108426 1 (OO [ ] BRACKET & SHAFT ASSY
o8 108512 2 (QODa0- ¢ ! PFOT

53



Group 881456

Sfmpffnﬂq 42 Deflector, Stone Guard & Rocker Artn Group

NOTE: USE STANDARD HARDWARE
TORAUE SFEC. NO. 171209 UNLESS
OTHERWISE NOTED.

o4



Mfg. No. 1690271

- [ J f_J
42" Deflector, Stone Guard & Rocker Arm Group slﬂlpllﬂlfq
Mo Na. Oty Sarial No. Crescription
1 174167 1 (OCDGDI- H GUARD ASSY, Stone
2 azz2109 4 (DODO0 - i BOLT, Camriage, 3/8-16 x 1-174
3 BiG1199 I 100D00)-{ 1 WASHER. Special
4 16065 L {DODAG-{ } LOCKWASHER, /8
5 916350 4 (0000 [ i NUT, Hex, Full, 3{8-18
& 1651177 1 (DOODCDN- I DEFLECTOR
7 172468 1 (GO000)-1 H ROCKER ARM ASSY
2 a4e17s 2 (OO0 1 CAPSCHEW, Hex Hd.. 17213 x 1-1/4
o 218430 2 FOD000I- 1 WASHER, Flain, 7116
10 915051 4 100000} [ } MUT. Hex, Foll, 112-13
k| 105051 z 1000004 ¥ SPACER
12 816956 4 (OO000TH§ | LOCKWASHER, 1/2
13 1651516 2 (DO0D0]-1 1 PIN, Pivat
14 118053 2 (000051 ¥ FHN
15 o18452 s LD0DO0H{ } PIN, Cotter, T/8 x 1
16 1 (0000 { ¥ DECAL, Opei
17 176012 2 (OO0 i Fl, Clip
13 176425 1 {DO000)-{ 1 BELT. WV, FTO to Movwer

a9



Group 981272

Xrimplicily

48™ Housing & Arbor Group

Y TORQUE TO 4555 FT. LBS N
—y g
— = ; -
—S — )
—E D
11— h@; =

MOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173208 UNLESS
DTHERWISE NOTED.

afb



Mfg. No. 1690272

48" Housing & Arbor Group SITI'IIP’I.’EI"I’
Bel Fart 10/78
No Mo, ity Sarial No. Description

1 TeRET20 | (Q000m-{ 1 HOUSING, Tep
2 1655723 3 D000 ) HOUSING, Botom
3 1658751 2 100a 00t 1 SHAFT, Arhar
4 1656913 1 {00000 1 SHAFT, Arbor, Center
5 1664547 1E | OOO00H 1 SCREW, Hex Wehr. Hd., 515 » 5/8
-] 1655867 2 (OO0 H PULLEY ASSY, Deck Dirive
7 = bl 3 (OGEHN } WASHER
B f1g199 3 100000)-{ 1 LOCKWASHER, /1B
] S2067T a DC000)- [ ) CAPSCHEWY, Hax Hd., 7116-14 x 1-1/4
10 10B2G2 ] {OG060)-{ 1 BEARING
11 1656153 1 (0000 I HOUSING, 487
12 1656928 1 _{DDODDH 1 PULLEY ADSY
13 1657969 3 [ DOO00H-! H ESHIELD, Eearing. Upper
14 108453 1 (D000} } BAFFLE
15 102219 2 L0000 ! BRACKET AESY, Front
16 102366 1 (D000 ¥ BAHA, Reinforemant
17 923232 4 {CHO0H-{ } BOLY, Carriage, 3/B-16 x 1
18 917372 2 [ RO 1 MUT, Hex, Full, 5r16-18
149 o17366 2 OCXH0N- ) LOCKWASHER, 5/16
20 922110 2 (OO i BOLT, Cardage, 3/8-16 = 34
Fal B16865 1] SO0 ] LOCKWASHER, 3/8
2 1E9E0 1] (A0000R[ } MUT. Hex, Full, 3/8-16
23 10385 2 o0060]-{ } CLIP, Eafile
24 azxes 2 [CROOOCH- [ ] SCREW. Thd. Forming, 1/4-20 x 718
25 o921959 2 {00000 H CAPSCREW, Hax Hd., 17420 = 5/8
25 17377 2 (OO0 | 1 WASHER, Plain, 174
o 916964 4 Ees LT 1 LOCKWASHER, 1/4
3 15622 4 {000 - } MWEFT, Hex, Full, 172-20
o 108224 1 {C000)-{ ] BEAACKET, Roller, L.H.
30 QHSE2 ? {00001 I BGLTY. farriage, 5/16-18 x 3/
a1 16683336 2 (OC0a0]-1 I SHAFT & BEARING ASSY
a2 1663337 1 (OO000- | j SHAFT & BEARING ASSY, Center

ASSEMELY PROCEDURE
48" Mower {Housing & Arbor Group)

A. Press (2) bearings {item 10) with Jand riding sea! cut over shaft {items 3 & 4)
_using pressure only on the inner race of the bearing.

8. Assernble upper and lower arbor housings {items 1 & 2} over bearings. Must
be careful that housings do not cock on bearings. When vpper and lower
housing flanges come together aroper alignment of holes in housing flanges
are accomplished by aligning knockouts in lower housing flange with mating
holes in upper housing flange. Also half holes in outer edge must mateh.

C.  Seal between flanges of upper arbor housing and lower arbor housing with
1651 180 gasket eliminator. Remove contaminates, such as grease, heavy oil
and dirt from flange surfaces before assembly. Avoid latersl movemnent
between flange surfaces during assembly.

al



Group 9B1273-

SITIIIF’.I-"E;’I’ 48" Cover, Drive & Bail Group

LUBRICATE _
INMER RACE

aut
1) b et

..ﬂ}
X NI

'?{1
W)

0 0

i

ot | L4

n
]

T e

—
i
s 1

=]
)

NOTE: USE STANDARD HARDWARE 21
TORQUE SPEC. NO. 173209 UNMLESS
OTHEAWISE NOTED,

TORQUE TO 4555 FT. LBS.



Mtg. No. 1690272

48" Cover, Driva & Bail Group

Eimplicily

Faf. Part
No, Ne. Oty Sarial Na. DHesxeri ptitn
1 1B26052 1 100000 -4 J LOVER, R.H.
b 1B5E951 1 {0000 ! COVER, L.H.
3 229000 14 {0000 -{ 1 SCREW, Hex, Taptite, 1/4-20 = 2/8
[ 108386 1 {00300)-[ 1 FLUILLEY, tdier
5 1EE76R4 1 {00000} 1 LEVER ASSY, Idler lw/Bushings!
B =) =2 51 100000+ 1 WASHER. Plein, 5/16
7 S18985 2 [OC0CHH -[ 1 LOCKWASHER, 3/8
& 9155540 1 (G000 [ } MNUT, Hex, Full, 35318
9 08B 1 LOO - ] CAPSCREW, Hex Hd., 3/8-16 x 1-1{4
10 el kil 1 (000003 } EYEBOLT
11 1656925 1 L0001 } ESPRING
12 1657044 1 (000001-{ i BELT. V. Arbor Dirive
i3 Hegs F (D000 } NUT, Hex, Full, 1/2-13
14 172015 1 {0000 ] ROCKER ARM ASSY
15 1657682 1 [{i He i) | ¥ BEUSHING
16 1657588 3 {OOCH0N-{ ] SHIELD, Grass
17 1685777 3 (0003 § ¥ ADAFTOH, Blade
18 1657528 3 1000001 1 RING, Self Letking
18 1656527 3 10000 } WaSHER, Soline
20 1656816 3 {00000 1 WASHER, Spline
| 520676 3 [ OO0 } CAPSCREW, Hex Hd, 71614 x1
2 1856857 1 [DQCXHN-{ ¥ DECAL, Danger
23 174845 1 (00K I DECAL, Belt Installation
24 1656356 1 LO0O0M-1 i DECAL. Danger
it 8171073 1 {0000 1 RACE, Inner
26 1GEE962 1 {00000 1 LEVER ABSY, Idler
Py 1E56143 3 [OQCHE- | ¥ BLADE, 4E™ WMower
3 172473 1 (D00 ] BAIL ASSY
] 184304 2 10 00A)-4 H YOKE
20 19262 2 (D000G]-{ 1 HUT, Hex, Jam, 1/2-20
an 821176 2 {HGHHI{ ] CAPSCREW, Hax Hd., 17213 x 1-1/4
Iz 91E430 2 [[LHa1 4 } WASHER. Plain. 77186
33 106061 2 [ OCHO00-{ ] SPACER
34 gi7an 1 (CO000-{ H NUT, Hax, Jam, 37516
35 S1EOEE 2 100000k( ] LOCKWASHER, 1/2

393

10/78



Group BE1193

Eimplicily

487 Height Adiusting & Roller Group

20
NOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173208 UNLESS
CTHERWISE NOTED. NOTE: THREAD CAPSCREW (ITEM 1} IH
iNTO ROLLER BAR AND LOCK IN PLACE

WITH NUT IITEM BI. MUST HAVE SLIDING
CLEARANCE BETWEEN ROLLER BAR AMD
RCLLER BRACKET AFTER ASSEMELED.

Bl}



Mfg. No. 1630272

48" Height Adjusting & Roller Group

- Bimpliciily

Fet. Part
Neo Na. Oy Serial No. Dmcription
1 a75204 2 [{rlay na ' CAPSCREW. Hex Hd., 3/8-1Ex 1
2 108454 1 000001 | BRACKET & SHAFT ASSY
3 923347 4 0000081 1 BOLT, Carviege. 3/8-16 = 344
4 |20562 P (0D000H 1 BOLT, Carcpige, 51618 = 372
5 S16365 4 {00000 H [} LOCKWASHER, 38
& 916330 B (DDO00( } KUT, Hex., Full, 2/8-1&
7 1657891 1 {DDOD0- } EAR, Raller
5 165758492 1 (OD00) I ‘SHAET ASSY, Baoller
) 1712047 1 [OERCH0- ¢ H BRACKET. Ralley, R-H.
10 217378 21 [OEOO- { I WASHER, Plain, 378
11 BI3TE z (0000 I NUT, Hex, Fl Leck, 3/8-16
12 a0 TN 2 IOO000 - H CAPSCHEW, Hex Hd., 3/8-16 x 1
13 108431 2 00| } ROLLER SLIB ASSY
14 108419 14 {O0000)-{ } EUSHING
15 108432 & {00000} ¥ ROLLER ASSY
16 24940 2 DO } WASHER, Plain, 5116
17 QF2000 2 (OO0 ( H PN, Coreer, 3/32 = BB
18 917372 2 {00000 } MUT, Hex, Full, 51618
19 919367 B {00000 H ] WASHER, Flain, 5/8
0 918458 7 Ip0e0m-( H FIN, Cotter, 3/16x 1
| 108241 2 (D000 H SQCKET ASSY
22 917421 3 [ODG00-( | MUT., Hex, Jam, 3/8-16
22 1650394 2 OO0 | HAMDLE, Adisting
24 1651820 2 VYR 1 GRIF
25 108360 z $O0000)- } SPRING
26 417356 2 0000001 } LOCKWASHER, 5116
7 1720456 1 {005G)-{ I BRACKET, Roller, L H.
P 108512 2 {epooa-{ ¥ FIVOT

6i

10478



Graup 861453

sfmpfil:ilq 48" Deflector, Stone Guard & Rocker Arm Group

MOTE: USE STANDARD RARDWARE
TOROUE SPEC NG 17320% LINLESS
OTHERWISE NOTED.



Mig. No. 1690272

48" Deflector, Stone Guard & Rocker Arm Group

Bimpliciry

10/78

Ref. Fart
No. Ko Oty Sarial Mo, Description
1 183011 1 {CHODOH L ' BELT, W, PTO to Mower
2 922105 4 (D011 1 BOLT, Carreige. 3/8-16 x 1-1/4
3 424356 3 10G000-{ H WATSHER, Special
4 9160655 4q (0000 1 LOCKWASHER, 3/8
5 916950 4 {0000-{ 1 NUT, Hex, Full, 3/3-16
L 154205 2 il T ] FIM, Take
? 1724635 1 (D000 [ 1 ROCKER ARM ASEY
3 21176 2 {000k } CAPSCREW. Hex Hd., 1/2-13 x 1-1/4
a 1651184 1 {00k § 1 DEFLECTDOR
1 815951 2 [ U000 { } MNUT, Hex, Full, 3/2-13
11 105651 F {000 -{ } SPACER
12 91 GOBE F (OG0 | H LOCKWASHER, 172
13 174127 1 [BO000{ 1 GUARD ASSY, Stane
14 113053 2 {0 vl ! PIrd
16 N R452 2 10000K)-{ 1 PIM, Cotter. /2 51
16 76042 2 (00000 } PIN, Clip

63






TORGUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE =20%
SIFE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In./Lbs, InfLbs., . In/Lbs.
Ft./Lbs. Nm. Ftilbs. Nm. Ft./Lbs. Nm.
832 15 2.1 30 3.4 41 4.6
2-36 20 23 31 . 35 43 4.9
18-24 27 3.1 43 4.2 &0 6.8
T0-32 . J1 3.5 49 55 |532] 7.7
1f4-20 65 T 8 6.9 12 16.3
1/4-28 76 B.G 10 13.8 14 19,
5A8-18 11 15, 17 231 25 34.
5i16-24 12 1683 19 25.8 25 34.
3/6-16 20 27.2 3 40.8 45 61.2
3/3-24 23 31.3 35 £7.6 50 68,
7HE-14 20 40.8 50 g8. 70 952
TAG-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68. 75 102. 110 149.8
1/2-20 55 748 =) 122.4 120 163.2
o612 B5 858.4 110 149.6 150 204,
9/16-18 Fi) 102, 120 183.2 170 £31.2
5/3-11 90 122.4 150 204, 220 2392
5/8-18 100 136. 180 2448 240 326.4
341G 160 2176 260 3536 386 528,
3/4-16 180 2448 200 408, 420 &571.2
¥i8-0 140 190.4 400 544, €00 8186,
7i3-14 155 210.8 440 538.4 680 897.8
1-8 220 2892 580 7E88.8 Qg 1.224.
112 240 326.4 840 870.4 1,000 1,360.
. BCOLT HEAD MARKING
NOTE: S.AE. GRADE:
1. Thess torque values are to ke used {or all hardware
excluding: locknuts, seli-tapping scraws, thread 2 D
forming screws, sheet metal screws and socket head
selsCres.
2. Hecommended saating torque values for fockmuts: 5 @
a. For prevalling torque locknuts - use §5% of grade 5
torques.
b. For flange whizlock nuts fand screws) - use 125% 8 %
of grade 5 torgues.

3. Unless otherwise noted on assembly drawings all
torque values must meet this specification.







